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€( S | Compliance Certification Services Inc.
| Report No: 40812001RP1 FCC ID: HEDWAG102X Date of Issue: September 23, 2004

I. TEST RESULT CERTIFICATION

Applicant: Accton Technology Corporation
1 Creation 3rd Rd., Science-based Industrial Park,
Hsinchu 300, Tatwan. R.O.C.

Equipment Under Test: WLAN llat+b/g Access Point
Trade Name: Accton, AirTight Networks
Model: WAOG102X, WAG102Y, SS-200-AT
Date of Test: August 23 ~ September 19, 2004
~ APPLICABLE STANDARDS o
i blANl)ARl) 7 TEST RESUL
T [ ( ( Paxl 15 Subpart C No non- L()li1pll_d_l-1_(;_;-}z;-ltd B

We hereby certify that:

The above equipment was tested by Compliance Certification Services Inc. The test data, data
evaluation. test procedures, and equipment configurations shown in this report were made in
accordance with the procedures given in ANSI C63.4 and the energy emitted by the sample EUT
tested as desceribed in this report is in compliance with the requirements of FCC Rules Part
15207 15209915 947

‘The test results of this report relate only to the tested sample EUT identified in this report.

Approved by: Reviewed by:

Harris W. Lai Devin Chang

Lxecutive Vice President ' Section M’umgu

Compliance Certification Services Inc. Compliance Certification Services Inc.
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Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

2. EUT DESCRIPTION

Product WLAN 11a+b/g Access Point
Trade Name Accton, AirTight Networks
Model Number WA6102X, WA6102Y, SS-200-AT

The difference among three models are as below:
1. Different trade name:
WA6102X, WA6102Y (Accton),
Model Discrepancy SS-200-AT (AirTight Networks)
2. Housing material:
WA6102X, SS-200-AT: metal
WAG6102Y: Plastic

Power Adapter

DELTA / ADP-15KB

1/P: 100-240V, 0.5A, 50-60Hz
O/P: 5.1V, 3.0A

Power Over Ethernet

VDC 48V

Power Supply

IEEE 802.11a: Base mode: 5.15~5.35 GHz
Turbo mode: 5210 GHz / 5250 GHz / 5290 GHz
Base mode: 5.725~5.85 GHz
Turbo mode: 5760 GHz / 5800 GHz

IEEE 802.11b/g: 2412~2462 MHz

IEEE 802.11g Turbo mode: 2437 MHz

Frequency Range

IEEE 802.11a:

5.15~5.35 GHz: 20.78 dBm
Transmit Power 5.725~5.85 GHz: 24.50dBm
IEEE 802.11b: 22.97 dBm
IEEE 802.11g: 23.54 dBm

IEEE 802.11a: DSSS+ OFDM
Modulation Technique IEEE 802.11b: DSSS
IEEE 802.11g: OFDM

IEEE802.11a: 54Mbps, 108Mbps
Transmit Data Rate IEEE 802.11b: 11Mbps
IEEE 802.11g: 54Mbps, 108Mbps

IEEE802.11a:
5.15 ~5.35 GHz: 8 Channels
5.725~5.85 GHz: 5 Channels
IEEE802.11b/g: 11 Channels

Number of Channels

Enclosure Material Type: Plastic, metal

Antenna A:
Trade name / Model name: Accton / EWP6021E
Antanna Type: dual-band one feeder antanna
Antanna Gain:

IEEE 802.11a: 6.72dBi

IEEE 802.11b/g: 2.35dBi

Antenna Specification
P Antenna B:

Trade name / Model name: LCT / FIB204504-93, FIB204503-93
Antanna Type: Swivel antanna
Antanna Gain:

IEEE 802.11a: 4.28dBi

IEEE 802.11b/g: 1.82dBi

Note: This submittal(s) (test report) is intended for FCC ID: HEDWA6102X filing to comply
with Section 15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.
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Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and FCC
CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and 15.247.

3.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

3.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the purpose
of the measurements.

According to its specifications, the EUT must comply with the requirements of the Section
15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

3.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the EUT measured
in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak and average
detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall rotate
360 degrees to determine the position of maximum emission level. EUT is set 3m away from the
receiving antenna, which varied from 1m to 4m to find out the highest emission. And also, each
emission was to be maximized by changing the polarization of receiving antenna both horizontal
and vertical. In order to find out the max. emission, the relative positions of this hand-held
transmitter (EUT) was rotated through three orthogonal axes according to the requirements in
Section 13.1.4.1 of ANSI C63.4.
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Date of Issue: September 23, 2004

Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X

3.4 FCC PART 15.205 RESTRICTED BANDS OF OPERATIONS

(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in
any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 -0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-546
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-17.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-9.2
4.20725 - 4.20775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.52525 2655 -2900 22.01-23.12
8.41425 - 8.41475 156.7 - 156.9 3260 - 3267 23.6-24.0
12.29 -12.293 162.0125 - 167.17 3332 -3339 31.2-31.8
12.51975 - 12.52025 167.72 -173.2 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 240 - 285 3600 - 4400 (2)
13.36 - 13.41 322 -3354

! Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.
? Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing within
these frequency bands shall not exceed the limits shown in Section 15.209. At frequencies
equal to or less than 1000 MHz, compliance with the limits in Section 15.209 shall be
demonstrated using measurement instrumentation employing a CISPR quasi-peak detector.
Above 1000 MHz, compliance with the emission limits in Section 15.209 shall be
demonstrated based on the average value of the measured emissions. The provisions in
Section 15.35 apply to these measurements.

3.5 DESCRIPTION OF TEST MODES

The EUT has been tested under operating condition.

Software used to control the EUT for staying in continuous transmitting and receiving mode is
programmed.

Two enclosure material types, antennas and power supply are applied as list in section 2.

After pre-test, the configuration chosen for final testing is plastic material with power adapter and Accton
antenna.

IEEE802.11a: Base mode: Channel 1(5745MHz), Channel 3(5785MHz) and Channel 5(5825MHz) with
54Mbps and Turbo mode Channel 1(5760MHz), Channel 2(5800MHz) with 108 Mbps highest data rate
(the worst case) are chosen for the final testing.

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 11Mbps
highest data rate (the worst case) are chosen for the final testing.

IEEE802.11g: Base mode: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with
54Mbps and Turbo mode: Channel 6(2437MHz) with 108 Mbps data rate (the worst case) are chosen for
the final testing.
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Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

4. INSTRUMENT CALIBRATION

The measuring equipment, which was utilized in performing the tests documented herein, has
been calibrated in accordance with the manufacturer's recommendations for utilizing calibration
equipment, which is traceable to recognized national standards.
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Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

5. FACILITIES AND ACCREDITATIONS
5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at
X] No. 81-1, Lane 210, Bade Rd. 2, Luchu Hsiang, Taoyuan Hsien, Taiwan, R.O.C.
[ ] No. 199, Chunghsen Road, Hsintien City, Taipei Hsien, Taiwan, R.O.C.

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and
CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly polarized
antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum
analyzers with pre-selectors and quasi-peak detectors are used to perform radiated
measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring
Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS AND LISTING

The test facilities used to perform radiated and conducted emissions tests are accredited by
National Voluntary Laboratory Accreditation Program for the specific scope of accreditation
under Lab Code: 200600-0 to perform Electromagnetic Interference tests according to FCC
PART 15 AND CISPR 22 requirements. No part of this report may be used to claim or imply
product endorsement by NVLAP or any agency of the US Government. In addition, the test
facilities are listed with Federal Communications Commission (Registration no: 93105 and
90471).
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Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

5.4 TABLE OF ACCREDITATIONS AND LISTINGS

Country | Agency Scope of Accreditation Logo

EN 55011, EN 55014-1, AS/NZS 1044, CNS
13783-1, EN 55022, CNS 13438, EN 61000-3-2, o
EN 61000-3-3, ANSI C63.4, FCC OST/MP-5, NV&[&@
AS/NZS CISPR 22, IEC 61000-4-2, IEC )
61000-4-3, IEC 61000-4-4, TEC 61000-4-5, [EC |200600-0
61000-4-6, IEC 61000-4-8, IEC 61000-4-11

USA FCC 3/10 meter Open Area Test Sites to perform FCC F@

Part 15/18 measurements
93105, 90471

4 3/10 meter Open Area Test Sites to perform VCCI
conducted/radiated measurements R-393/1066/725/879

C-402/747/912

USA NVLAP*

Japan VCCI

EN 50081-1/2, EN 50082-1/2, IEC 61000-6-1/2,
EN 50091-2, EN 50130-4, EN 55011, EN 55013,

EN 55014-1/2, EN 55015, EN 55022, ®
EN 55024, EN 61000-3-2/3, EN 61326-1,

IEC 61000-4-2/3/4/5/6/8/11, EN 60601-1-2, ELA 124a
EN 300 328-2, EN 300 422-2, EN 301 419-1, ELA 124b

EN 301 489-01/03/07/08/09/17, EN 301 419-2/3, |ELA 124c
EN 300 454-2, EN 301 357-2

EN 300 328-1/2, EN 300 220-1/2/3,

EN 300 440-1/2, EN 61000-3-2, EN 61000-3-3, I

47 CFR FCC Part 15 Subpart C/D/E,

EN 55013, CNS 13439, EN 55014-1, CNS M
Taiwan CNLA 13783-1, EN 55022, CNS 13438, CISPR 22, qr
AS/NZS 3548, EN 61000-4-2/3/4/5/6/8/11, 0363
ENV 50204, IEEE Std 1528, FCC OET Bulletin, | ILAC MRA

65+Supplement C, EN50360, EN50361,
EN50371, RSS102

Norway |NEMKO

:@‘ﬁl

CNS 13438, CNS 13783-1, CNS 13439, SL2-IS-E-0014
CNS 14115 SL2-IN-E-0014
SL2-A1-E-0014
SL2-R1-E-0014

SL2-R2-E-0014
SL2-L1-E-0014

Taiwan BSMI

b )

Industry Cﬂl 1&(13.
Canada Canada RSS212, Issue 1 IC 3991-3
IC 3991-4

* No part of this report may be used to claim or imply product endorsement by NVLAP or any
agency of the US Government.
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m Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

6. SETUP OF EQUIPMENT UNDER TEST

]

6.1 SETUP CONFIGURATION OF EUT

See test photographs attached in Appendix 1 for the actual connections between EUT and
support equipment.

6.2 SUPPORT EQUIPMENT

D,;;:)Ze Brand Model Series No. FCC ID Data Cable Power Cord
Notebook PC .
(Remotc) IBM 2672 (X31) 99PBTKB FCC DoC N/A Unshielded, 1.8m
Power Hub Symbol WS3507-D8 00AOFSSECIB N/A N/A Unshielded, 1.8m
(Remote) Technologies Inc.
Notes:

1. All the equipment/cables were placed in the worst-case configuration to maximize the
emission during the test.

2. Grounding was established in accordance with the manufacturer s requirements and
conditions for the intended use.
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Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

7. FCC PART 15.247 REQUIREMENTS
7.1 6dB BANDWIDTH

LIMIT

For the direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number [Calibration Due
Spectrum Analyzer Agilent E4446A MY43360131 01/10/2005
Spectrum Analyzer R&S FSP30 100112 08/03/2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

L Spectrum
EUT Analyzer
TEST PROCEDURE

1. Place the EUT on the table and set it in the transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna

port to the spectrum analyzer.

3. Set the spectrum analyzer as RBW = 100kHz, VBW = RBW, Span = Base mode: 25MHz /

Turbo mode: S0MHz, Sweep = auto.
4. Mark the peak frequency and —6dB (upper and lower) frequency.

5. Repeat until all the rest channels are investigated.
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Compliance Certification Services Inc.

Report No: 40812001RP1 FCC ID: HEDWA6102X

Date of Issue:

September 23, 2004

TEST RESULTS
No non-compliance noted
Test Data
Test mode: IEEE 802.11b
Frequency Bandwidth Limit Margin
Soane (MHz) (kHz) (kHz) (kHz)
Low 2412 12040 PASS
Mid 2437 12120 >500 PASS
High 2462 12420 PASS
Test mode: IEEE 802.11g
Frequency Bandwidth Limit Margin
CRatrel (MHz) (kHz) (kHz) (kHz)
Low 2412 16540 PASS
Mid Base mode 2437 16460 PASS
>500
High 2462 16500 PASS
Mid Turbo mode 2437 32830 PASS
Test mode: IEEE 802.11a
Frequency Bandwidth Limit Margin
Soane (MHz) (kHz) (kHz) (kHz)
Low 5745 16580 PASS
Mid Base mode 5785 16620 PASS
High 5825 16620 >500 PASS
Low 5760 32750 PASS
Turbo mode
High 5800 32750 PASS
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Test Plot
IEEE 802.11b mode

6dB Bandwidth (CH Low)

w5 Agilent 14:30:53 Sep 11, 20684

a Mkrz 12.04 MHz

Ref 23.9 dBm #Atten 26 dB -1.35 dB
Peak
Log 1
1@ 2R Mww'?—mw
dE/ LIPS BN e Y
Offst L] v““xﬁxx
7.9
dB T
D p
dBm ”‘W‘wﬁ \w
LaAw
Ml 52
Center 2.412 BB GHz Span 25 MHz
#Res BH 188 kHz #UBH 188 kHz Sweep 3.84 ms (A1 pts)
Markear Trace Type ¥ Axig Amplitude
1 [ ] Frag 2.412 B2 GHz 3.28 dEm
2R 1> Freq 2.4d5 83 GHz -2.49 dBm
2o [ ] Frag 1284 MH=z -1.35 dB
6dB Bandwidth (CH Mid)
w5 Agilent 14:32:03 Sep 11, 20684
a Mkr2 1212 MHz
Ref 23.9 dBm #Atten 26 dB -0.28 dB
Peak
Log 1
1@ k IERERPPE— (- QW% 2
dB/ L il £
gﬁgst ”Jyw“
dB o ™
0 I -
- '“““Hw/ \W/’M“
LaAw
Ml 52
Center 2.437 BB GHz Span 25 MHz
#Res BH 188 kHz #UBH 188 kHz Sweep 3.84 ms (A1 pts)
Markear Trace Type ¥ Axig Amplitude
1 [ ] Frag 2.437 B2 GHz 4.79 dBm
2R 1> Freq 2.431 12 GHz -1.61 dBm
2o [ ] Frag 12,12 MH=z -H.28 dB
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6dB Bandwidth (CH High)
- Agilent 14:34:19 Sep 11, 2064

Fef 23.9 dBEm

#Atten 26 dB

a Mkrz 12.42 MHz
-0.89 dB

Peak

Log
1@

dB/

0o

Offst
7.9 P

dB A~

DI |

-3.7

dBm W‘"‘J
LaAw

N

ML 352

Center 2.462 BB GHz
#Res BH 188 kH=

#\/BH 186 kH=z

Sweep 3.84 ms (6A1 pts)

Span 25 MHz

Marker Trace Type
1 1> Freq
2R (&5 Fragq
2a 1> Freq

¥ Axig
2.462 B7 GHz
2.455 75 GHz
12.42 MHz

Amplitude
2.33 dBm
-4.23 dBm
-H.89 dB
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m Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

IEEE 802.11¢ Base mode

4|

6dB Bandwidth (CH Low)

w5 Agilent 14:37:38 Sep 11, 20684
a Mkrz 16.54 MHz

Ref 23.9 dBm #Atten 26 dB -0.23 dB
Peak
Log 1
1@ R g
dB/ ?fv L-_Mwwwwwwwh?
gfg;st ,_ﬂJ‘ L\,H
. o
aB s g,
]
-A.8
dBm
LaAw
Ml 52
Center 2.412 BB GHz Span 25 MHz
#Res BH 188 kHz #UBH 188 kHz Sweep 3.84 ms (A1 pts)
Markear Trace Type ¥ Axig Amplitude
1 [ ] Frag 2.413 25 GHz E.24 dBEm
2R 1> Freq 2.4d3 71 GHz -1.61 dBm
2o [ ] Frag 16.54 MH=z -8.22 dB

6dB Bandwidth (CH Mid)

- Agilent 14:48:13 Sep 11, 2864
a Mkrz 16.46 MHz

Ref 23.9 dBEm #Atten 26 dB -8,61 dB
Peak
Log 1
1@ ZR b 2
dBH Irq,-;__‘l T g et Uﬂn—h—.“”rxw'r'\-'vﬂi' [T | FETPTT L PN 1[
Offst
7.9 N N —
4B [, ] [ |
0l
-8.7
dBm
LaAw
i
Start 2.424 56 GHz Stop 2.449 56 GHz
#Res BH 1008 kH=z #\/BH 188 kHz Sweep 3.84 ms (6A1 pts)
Marker Trace Type ¥ Axig Amplitude
1 1> Freq 2.438 25 GHz 5.39 dBm
2R (&5 Frag 2.428 Y5 GHz -6.49 dBm
2a 1> Freq 1E6.46 MHz -H.61 dB
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m Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

6dB Bandwidth (CH High)
- Agilent 14:42:44 Sep 11, 2004

4|

a Mkrz 16.50 MHz

Ref 23.9 dBm #Atten 26 dB -0.64 dB
Peak
Log 1
16 o
dB/ @WWW WWWM
Offst
74 ‘,,,,-v/ ‘L\-‘U\'\M
e
Ol
-2.8
dBm
LaAw
i
Center 2.462 B8R GHz Span 25 MHz
#Res BH 1008 kH=z #\/BH 188 kHz Sweep 3.84 ms (6A1 pts)
Marker Trace Type ¥ Axig Amplitude
1 £l Freq 2.463 21 GH=z 3.15 dBn
2R [ ] Frag 2.453 Y5 GHz -32.31 dBm
2a £1d Freq 16.58 MH=z -8.54 dB
1IEEE 802.11g Turbo mode

6dB Bandwidth (CH Mid)

5 Agilent 14:44:39 Sep 11, 2004
a Mkrz 32.83 MHz

Ret 23.9 dBm #Atten 26 dB -0.13 dB
#Peak
Log 1
1@ 2R o 2
dB ,-""I ?“_ e “ﬂw.\nun‘fuvﬂ._‘_ bt |I]I‘Mr_’| e e, LY r'“-r” n'\l'ﬂll Frmrulmvll |I1nnr.l._|m. qnuLImr.ll ||1r'| A 1n. .luthlllm'.l\._‘_r«u ™ ”a"‘\:_
Offst |
dB e .
—— e
ol
-A.3
dBEm
LaAw
ML 52
Center 2.437 08 GHz Span 56 MHz
#Res BH 1008 kH=z #\/BH 188 kHz Sweep B84 ms (6AL1 pts)
Marker Trace Type ¥ Axig Amplitude
1 [N Freq 2,446 92 GHz 5.88 dBEm
2R [y Freaq 2.428 58 GHz -2.73 dBEm
20 [N Freq 32.83 MH=z -H.13 dB
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Report No: 40812001RP1 FCC ID: HEDWA6102X

IEEE 802.11a Base mode
6dB Bandwidth (CH Low)
w5 Agilent 18:30:17 Sep 11, 20684

a Mkrz 16.58 MHz

Ref 17.9 dBm #Atten 26 dB -0.81 4B
#Peak
Log 1
1a 2R : @ . 2
dB/ | !
Offst
93 WMM M\M ""\"'mw
dB
]
-5.7
dBm
LaAw
Y1 52
Center 5.745 BB GHz Span 25 MHz
#Res BH 188 kHz #UBH 188 kHz Sweep 3.84 ms (A1 pts)
Markear Trace Type ¥ Axig Amplitude
1 [ ] Frag E.74E 25 GHz .28 dBEm
2R 1> Freq 5.736 B2 GH=z -5.98 dBm
2o [ ] Frag 16.58 MH=z -d.81 dB
6dB Bandwidth (CH Mid)
#e Agilent 18:32:31 Sep 11, 20@4
a Mkr2 16.62 MHz
Ref 17.9 dBEm #Atten 20 4B -1.72 dB
#Peak
Log 1
1@ zR ? of Iy ] M - - 2
dB/ Ia ¥ ¢
Offst
9-9 M1 M\‘M’“ RL\’\A‘HM
dB
0l
-L6
dBm
LaAw
V1 3z
Center 5.785 8@ GHz Span 25 MHz
#Res BH 1008 kH=z #\/BH 188 kHz Sweep 3.84 ms (6A1 pts)
Marker Trace Type ¥ Axig Amplitude
1 1> Freq 5.778 B7 GHz .43 dBm
2R [ ] Frag E.YVE B2 GHz -6.49 dBm
2a 1> Freq 16.62 MHz -1.72 dB
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m Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

6dB Bandwidth (CH High)
- Agilent 13:38:18 Sep 11, 2004

4|

a tMkrz 16.62 MHz

Ref 17.9 dBm #Atten 20 dB -3.18 dB
#Peak
Log 1
1m L300 O 4 it s
dB/ | ' hd
Offst
3.9 g AT ]
dB
Ol
-5.5
dBm
LaAw
V1 3z
Center 5.825 88 GHz Span 25 MHz
#Res BH 1008 kH=z #\/BH 188 kHz Sweep 3.84 ms (6A1 pts)
Marker Trace Type ¥ Axig Amplitude
1 £l Freq 5.818 67 GHz 8.48 dBn
2R [ ] Frag E.81E B2 GHz -5.83 dBm
2a £1d Freq 16.62 MH=z -3.18 dB
1IEEE 802.11a Turbo mode
6dB Bandwidth (CH Low)

5 Agilent 15:41:21 Sep 11, 2064
a Mkrz 32.75 MHz

Ref 17.9 dBm #Atten 20 dB -2.27 dB
#Peak R

Log

1@ 2;;:?- *-M-? '\-J“ vh P l1r|'1'-|r-‘r'|‘“ \‘Iiw-vr g \..r\,r-.-u-,rv-r'u T L 5

dB/ J‘

gﬁgst Nﬂﬁj
dé JWAJJ““Mﬁ : [+, |

Ol
-2.8
dBm
LaAw
V1 3z
Center 5.760 B8R GHz Span 58 MHz
#Res BH 1008 kH=z #\/BH 188 kHz Sweep B84 ms (6AL1 pts)
Marker Trace Type ¥ Axig Amplitude
1 £l Freq 5.747 42 GHz 3.25 dBn
2R [ ] Frag E.742 58 GHz -2.61 dBm
2a £1d Freq 32.75 MH=z -2.27 dB
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Report No: 40812001RP1

FCC ID: HEDWA6102X Date of Issue: September 23, 2004

6dB Bandwidth (CH High)
- Agilent 13:46:00 Sep 11, 2064

a Mkrz 3275 MHz

Ref 17.9 dBm #Atten 20 dB -1.54 dB
#Peak R
Log
10 21 ?1 L S TV S N
dB/ [ -
Offst
o M "”'-»V, ""l‘""’wwm
dB
Ol
-3.8
dBm
LaAw
V1 3z
Center 5.800 A GHz Span 58 MHz
#Res BH 1008 kH=z #\/BH 188 kHz Sweep B84 ms (6AL1 pts)
Marker Trace Type ¥ Axig Amplitude
1 £l Freq 5.787 42 GHz 3.84 dBn
2R [ ] Frag E.¥82 58 GHz -2.57 dBm
2a £1d Freq 32.75 MH=z -1.54 dB
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Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

7.2 PEAK POWER

LIMIT
The maximum peak output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt.

2. Except as shown in paragraphs (b)(3) (i), (ii) and (iii) of this section, if transmitting antennas
of directional gain greater than 6 dBi are used the peak output power from the intentional
radiator shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number [Calibration Due
Spectrum Analyzer Agilent E4446A MY43360131 01/10/2005
Spectrum Analyzer R&S FSP30 100112 08/03/2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Spectrum
EUT —{ Analyzer

TEST PROCEDURE

The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to the
peak power detection.
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Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

TEST RESULTS
No non-compliance noted
Test Data
Test mode: IEEE 802.11b mode
Frequency Output Power | Factor | Output Power | Output Power | Limit
Channel (MHz) Detector (dBm) (dB) (dBm) W) W) Result
1 2412 Peak 14.45 7.90 22.35 0.17179
Average 11.65 7.90 19.55 0.09016
) 2417 Peak 14.85 7.90 22.75 0.18836
Average 12.07 7.90 19.97 0.09931
3 2422 Peak 14.69 7.90 22.59 0.18155
Average 11.64 7.90 19.54 0.08995
4 2497 Peak 14.19 7.90 22.09 0.16181
Average 11.82 7.90 19.72 0.09376
5 2432 Peak 14.14 7.90 22.04 0.15996
Average 11.81 7.90 19.71 0.09354
6 2437 Peak 15.07 7.90 22.97 0.19815 | PASS
Average 12.40 7.90 20.30 0.10715
7 442 Peak 14.91 7.90 22.81 0.19099
Average 11.93 7.90 19.83 0.09616
2 2447 Peak 14.31 7.90 22.21 0.16634
Average 12.02 7.90 19.92 0.09817
9 2452 Peak 14.14 7.90 22.04 0.15996
Average 11.79 7.90 19.69 0.09311
10 2457 Peak 13.40 7.90 21.30 0.13490
Average 10.55 7.90 18.45 0.06998
1 2462 Peak 13.56 7.90 21.46 0.13996
Average 10.33 7.90 18.23 0.06653
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Test mode: IEEE 802.11¢ mode

Compliance Certification Services Inc.

Report No: 40812001RP1 FCC ID: HEDWA6102X

Date of Issue: September 23, 2004

Frequency Output Power | Factor | Output Power | Output Power | Limit
Channel (MHz) Detector (dBm) (dB) (dBm) W) W) Result

| 2412 Peak 11.57 7.90 19.47 0.08851
Average 8.27 7.90 16.17 0.04140

5 2417 Peak 14.09 7.90 21.99 0.15812
Average 10.30 7.90 18.20 0.06607

; 2429 Peak 15.31 7.90 23.21 0.20941
Average 11.88 7.90 19.78 0.09506

A 2497 Peak 15.33 7.90 23.23 0.21038
Average 11.89 7.90 19.79 0.09528

s 2432 Peak 15.32 7.90 23.22 0.20989
Average 11.91 7.90 19.81 0.09572

6 Base 2437 Peak 15.33 7.90 23.23 0.21038

Mode Average 11.89 7.90 19.79 0.09528 1 |pass

. 2442 Peak 15.64 7.90 23.54 0.22594
Average 12.11 7.90 20.01 0.10023

g 447 Peak 15.35 7.90 23.25 0.21135
Average 11.91 7.90 19.81 0.09572

9 2452 Peak 14.18 7.90 22.08 0.16144
Average 10.77 7.90 18.67 0.07362

10 2457 Peak 13.61 7.90 21.51 0.14158
Average 9.94 7.90 17.84 0.06081

" 246D Peak 9.88 7.90 17.78 0.05998
Average 6.45 7.90 14.35 0.02723

| Turbo 2437 Peak 11.42 7.90 19.32 0.08551
Mode Average 8.09 7.90 15.99 0.03972
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Test mode: IEEE 802.11a mode

Compliance Certification Services Inc.

Report No: 40812001RP1 FCC ID: HEDWA6102X

Date of Issue: September 23, 2004

S Fr(;(/}lll_;azn)cy Detector Out?(llllt;ll;())wer F(adc]t;;r Out?(llllt;ll;())wer Outpzl‘t)V 1)’0wer ]_il‘l)lvl)lt Result
| 5745 Peak 13.80 9.90 23.70 0.23442
Average 10.44 9.90 20.34 0.10814
5 5765 Peak 13.69 9.90 23.59 0.22856
Average 10.36 9.90 20.26 0.10617
3 Base 5785 Peak 13.45 9.90 23.35 0.21627
Mode Average 10.03 9.90 19.93 0.09840

A 5205 Peak 13.96 9.90 23.86 0.24322 | PASS
Average 10.58 9.90 20.48 0.11169
s 5205 Peak 13.68 9.90 23.58 0.22803
Average 10.26 9.90 20.16 0.10375
| 5760 Peak 14.60 9.90 24.50 0.28184
Turbo Average 10.99 9.90 20.89 0.12274
5 Mode 5200 Peak 14.51 9.90 24.41 0.27606
Average 11.19 9.90 21.09 0.12853

Page 23




— m Compliance Certification Services Inc.
~ Report No: 40812001RP1 FCC ID: HEDWA6102X  Date of Issue: September 23, 2004

Test Plot
TIEEE 802.11b mode

Peak power (CH 2412-Peak)
#5 Agilent §9:55:50 Sep 19, 204

REef 27.9 dBm #Atten 30 dB
#Peak

Log
10 it A

4B/ T ' Ty

Offst A ' 'T"'ﬂ'\hl

7.9 ,
dB i "

LaAw

Hl 32
Center 2.412 88 GHz Span 38 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

Channel Power Power Spectral Density

22.35 dBm /20.88080 MHz -50.66 dBm/Hz

Peak power (CH 2412-Average)
- Agilent 09:55:18 Sep 19, 2084

Ref 27.9 dBm #Atten 36 dB
#Avg
Log
14 h'![k'm'llf”'m rnlﬂmi‘nr L. “,‘:l;;-"'.”’ Vil Lwl_
dB/ . P "y,
Offst FNV? H“Whu
7.9 7 ' hll,--._I
dB f !
|"‘.|"l'""Lu DIMIHFJ I'\‘ abdahy
f ! o Y TW"'—'W#W
PAwvg
Hl 32
Center 2.412 BB GHz Span 30 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)
Channel Power Power Spectral Density
1955 dBm /20.0000 MHz -53.46 dBm/Hz
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Peak power (CH 2417-Peak)
# Agilent 89:57:01 Sep 19, 204

REef 27.9 dBm #Atten 30 dB
#Peak

Log

10 ’ ! “\.WMWWTMWW.
dB/ & M
gfécst w,w ' T,

- I ""I
dB A

. L.M"*"” W"N“’.'w.ﬁﬁ.w'l n‘qh

LaAw

Hl 32
Center 2.417 88 GHz Span 38 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

Channel Power Power Spectral Density

22.75 dBm /20.8000 MHz -50.26 dBm/Hz

Peak power (CH 2417-Average)
W Agilent 09:56:39 Sep 19, 2064

Ref 27.9 dBm #Atten 36 dB
#Avg
Log

1@ b Pty el il o

dB/ JWWTW i AL g TR WWH
Offst Y i
7.9 -{Irfw ‘wﬁ %

dB )] L

PAwvg

Hl 32
Center 2.417 BB GHz Span 30 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

19.97 dBm /20.0000 MHz -53.84 dBm/Hz
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Peak power (CH 2422-Peak)
#5 Agilent 89:58:11 Sep 19, 20@4

Ref 27.9 dBEm #Atten 30 4B
#Peak
Log
10 PP 2 T A W
dB/ P 0Py,
Offst A M
S i f
dB o s
e V]
LaAw
W1l 52
Start 2,407 88 GHz Stop 2.437 80 GHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)
Channel Power Power Spectral Density
22.59 dBm /20.80000 MH=z -50.42 dBm/Hz

Peak power (CH 2422-Average)
He o Agilent 09:57:49 Sep 19, 2064

Ref 27.9 dBm #Atten 36 dB
#Avg
Log
1@ 1 W“#’Nﬂuﬂwhm1 Ilvlj'rurlﬁlr 4,'#”"“#:;"‘-,‘.;
dB/ e ! T,
Offst H,IM'" 'p“'l"M
?.9 ,l'“ QMII\F
dB
f\..lll"‘IIv?i\.!hlll‘hrl.l -Ilwfl(rﬁ\ F“\\W HIH
PAwvg
H1 52
Start 2.407 86 GHz Stop 2.437 BB GHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)
Channel Power Power Spectral Density
19.54 dBm /20.0000 MHz -53.47 dBm/Hz
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Peak power (CH 2427-Peak)
5 Agilent 16:88:45 Sep 16, 2084

Eef 27.9 dBEm

#Atten 30 4B

#Peak

Log
1@

WWM Jares

dB/

P L AR

Offst

7.9
dB

B ke 4
|'|‘ "l' rwlllllulh

LaAw

e

H1 32

Center 2.427 BB GHz

#Res BH 1 MHz

Channel Power

Span 38 MHz
VBH 1 MH=z Sweep 1 ms (6AL pts)

Power Spectral Density

22.89 dBm /20.8000 MHz -50.92 dBm/Hz

Peak power (CH 2427-Average)
- Agilent 16:98:25 Sep 16, 2084

Ref 27.9 dBm

#Atten 36 dB

#Avg

Log
1@

it dyco e At A M L Mg R

dB/

MMWHF\H‘ T Tl T TR WW'WWL"“—

Offst

7.9
dB

il AT
4

R

-

i

PAwvg

H1 52

Center 2.427 BB GHz

#Res BH 1 MHz

Channel Power

Span 30 MHz
VEH 1 MHz Sweep 1 ms (601 pts)

Power Spectral Density

19.72 dBm /20.0000 MHz -53.29 dBm/Hz
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FCC ID: HEDWA6102X Date of Issue: September 23, 2004

Peak power (CH 2432-Peak)
#5 Agilent 16:11:15 Sep 16, 2084

Eef 27.9 dBEm

#Atten 30 4B

#Peak

Log
1@

L

s

dB/

Vi

i

Offst

M

L™

7.9
dB

A el
LU T

L
Y

ey .,
W WI‘HIIF

LaAw

H1 32

Start 2.417 88
#Res BH 1 MHz

GH=z

Channel Power

22.84 dBm /20.80080 MHz

Peak power (CH 2432-Average)
- Agilent 16:11:42 Sep 16, 2084

Ref 27.9 dBm

Stop 2.447 80 GHz
VBH 1 MH=z Sweep 1 ms (6AL pts)

Power Spectral Density

-50.97 dBm/Hz

#Atten 36 dB

#Avg

Log
1@

dB/

110N (L L N T, O
P A ooy

Offst

ﬁfﬁ

vﬁmmw

7.9
dB

o

N ]

PAwvg

H1 52

Start 2,417 06
#Res BH 1 MHz

GHz

Channel Power

19.71 dBm /20.0000 MHz

Stop 2.447 BB GHz
VEH 1 MHz Sweep 1 ms (601 pts)

Power Spectral Density

-53.31 dBm/Hz
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Peak power (CH 2437-Peak)
# Agilent 17:15:39 Sep 16, 2084

Eef 27.9 dBEm

#Atten 30 4B

#Peak

Log
1@

P I R e |

dB/

M

Ay

Offst

et

7.9
dB i

IATS ﬂﬂw

i L

KN

LaAw

H1 32

Start 2.422 88 GHz
#Res BH 1 MHz

Channel Power

22.97 dBm /20.8000 MHz

Peak power (CH 2437-Average)
W Agilent 17:17:26 Sep 16, 2084

Ref 27.9 dBm

Stop 2.452 80 GHz
#/BH 3 MHz Sweep 1 ms (6AL pts)

Power Spectral Density

-50.84 dBm/Hz

#Atten 36 dB

#Avg

Log
1@

dB/

Mas

o w@&wmww.w A
L PP

Offst

LT

7.9
dB K

T

PAwvg

H1 52

Center 2.437 BB GHz
#Res BH 1 MHz

Channel Power

20.30 dBm /20.0000 MHz

Span 30 MHz
#\JBH 3 MH=z Sweep 1 ms (601 pts)

Power Spectral Density

-52.71 dBm/Hz
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Peak power (CH 2442-Peak)
He Agilent 16:21:07 Sep 16, 2084

Fef 27.9 dBm #Atten 30 dB
#Peak
Log
10 e i
dB/ A N ST
Offst e '““yh
7.9
dB /] i3
Hljwwx w,«"'r) 1"\!* Wﬁ"‘
LaAw U
H1 32
Center 2.442 B8 GHz Span 38 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)
Channel Power Power Spectral Density
22.81 dBm /20.0000 MH=z -50.20 dBm/H=z

Peak power (CH 2442-Average)
%5 Agilent 16:21:36 Sep 16, 2084
Ref 27.9 dBm #Atten 30 dB
#Avg
Log
1@ ||J|“I|ﬂ'l._‘u'l .IHWUJ'IIIMIMMIIF "Il.f""..lh"ﬂ.rj"l'l'runw by
dB/ PR i,
Offst PR ey
7.9 ¥ 'IIM‘I_.
dB M !

ety '-*“,II'I.""!h JI"-I'UHV lil"il'rvh 'rW
PRwg
H1 32
Center 2,442 8@ GHz Span 30 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)

Channel Power Power Spectral Density
19.83 dBm /20.0000 MHz -53.18 dBm/Hz
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Peak power (CH 2447-Peak)
#5 Agilent 16:50:25 Sep 16, 2084

Ref 27.9 dBEm #Atten 30 4B
#Peak
Log
16 ‘ hMmMWIWMMMMMUMH ko
dB/ Ll v W
Offst TFir
?-9 N,INI“ |I||'|“'H|
dB /) .
"“‘\«--hmm-’\'m/nll L‘]-"m.l'n '
Tr T
LaAw
W1l 52
Start 2.431 97 GHz Stop 2.461 97 GHz
#Res BH 1 MH=z VBH 1 MH=z Sweep 1 ms (6AL pts)
Channel Power Power Spectral Density
22.21 dBm /20.0000 MH=z -50.80 dBm/H=z
Peak power (CH 2447-Average)
%5 Agilent 16:49:56 Sep 16, 2084
Ref 27.9 dBm #Atten 30 dB
#Avg
Log
1 @ Fo ey .,lhr.vw-.lf' "ilunlﬂrf\a‘“‘-.”.'liﬁ “ﬂlhnh?nu’-\ll rl‘k(‘l._ullr F.Hnllﬁ M T
dB/ M,mr‘"-""“w I P,
Offst '
7.9 Wﬂﬂm
dB / ,
e | ol
e ™ T T
PAwvg H
H1 52
Start 2,431 97 GHz Stop 2.461 97 GHz
#fes B 1 MHz VEH 1 MHz Sweep 1 ms (601 pts)
Channel Power Power Spectral Density
19.972 dBm /20.0000 MH=z -53.09 dBm/Hz
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Peak power (CH 2452-Peak)
# Agilent 16:52:17 Sep 16, 2084

Eef 27.9 dBEm

#Atten 30 4B

#Peak

Log
1@

Y ey

(WMt b,

dB/

J...l""-"“Lw'!IFI"nL"'

Offst

i

7.9

dB ]

Mt

£

ALy ful o o
APy

LaAw

H1 32

Center 2.452 BB GHz
#Res BH 1 MHz

Channel Power

22.84 dBm /20.80080 MHz

Peak power (CH 2452-Average)
W Agilent 16:52:37 Sep 16, 2084

Ref 27.9 dBm

VEH 1 MHz

Span 38 MHz
Sweep 1 ms (6AL pts)

Power Spectral Density

-50.97 dBm/Hz

#Atten 36 dB

#Avg

Log
1@

ML

Wi, ny Al g

dB/

TR

AN LA M AR L

Ivrﬂ.wur I

Offst

WA
™

7.9
dB

IR

Ny

PAwvg

H1 52

Center 2.452 BB GHz
#Res BH 1 MHz

Channel Power

19.69 dBm /20.0000 MHz

VBH 1 MHz

Span 30 MHz
Sweep 1 ms (601 pts)

Power Spectral Density

-53.32 dBm/Hz

Page 32



— m Compliance Certification Services Inc.
~ Report No: 40812001RP1 FCC ID: HEDWA6102X  Date of Issue: September 23, 2004

Peak power (CH 2457-Peak)
5 Agilent §9:59:36 Sep 19, 204

REef 27.9 dBm #Atten 30 dB
#Peak

Log
10 o A Aot

dB/ . b | T Vo,

Offst oA N
7.9 " K
dB A I

i

LaAw

Hl 32
Center 2.457 88 GHz Span 38 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

Channel Power Power Spectral Density

21.38 dBm /20.80080 MHz -51.71 dBm/Hz

Peak power (CH 2457-Average)
W Agilent 09:59:10 Sep 19, 2084

Ref 27.9 dBm #Atten 36 dB
#Avg
Log

1@ .lun.llr'h.\'ljl Bo ptinrie L hopay

st
i T e
h'r'"lﬁk"!'hhﬂ'- W.JTJI!JW qkwxﬂ i

PAwvg

Hl 32
Center 2.457 BB GHz Span 30 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

18.45 dBm /20.0000 MHz -54.56 dBm/Hz
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Peak power (CH 2462-Peak)
#e Agilent 10:81:07 Sep 19, 2084

Eef 27.9 dBEm

#Atten 30 4B

#Peak

Log
1@

dB/

A

RSN L ara TSR

Offst

L

7.9

dB A

¥ L U |

LaAw

H1 32

Center 2.462 BB GHz
#Res BH 1 MHz

Channel Power

#\/BH 3 MH=z

21.46 dBm /20.88080 MHz

Peak power (CH 2462-Average)
W Agilent 18:08:42 Sep 19, 2084

Ref 27.9 dBm

#Atten 36 dB

Span 38 MHz
Sweep 1 ms (6AL pts)

Power Spectral Density

-51.55 dBm/Hz

#Avg

Log
1@

dB/

4y

A AR

=

Offst

T

7.9
dB

LR AT

PAwvg

H1 52

Center 2.462 BB GHz
#Res BH 1 MHz

Channel Power

#YBH 3 MHz

18.23 dBm /20.0000 MHz
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IEEE 802.11g Base mode
Peak power (CH 2412-Peak)
%5 Agilent 19:25:16 Sep 16, 2084

Ref 27.9 dBm #Atten 36 dB
#Peak
Log
ﬁgl{; Ihﬂ“'w . |||'f""'|'n'|'-!"r"'f|i"|J A"l"“f#ﬂ‘-"l‘fl"r&] HT'F"" “'\'||| )_ILHHHWJ- | WWI‘
Offst I
7.9 ' i .
& |
I I|
T T | T
U
LaAw
H1 52
Center 2.412 BB GHz Span 30 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)
Channel Power Power Spectral Density
19.47 dBm /20.80000 MH=z -53.54 dBm/Hz
Peak power (CH 2412-Average)
# Agilent 19:24:24  Sep 16, 2084
Ref 27.9 dBEm #Atten 30 4B
#Avg
Log
16
dB/ e ot g S P,
Offst P ' '
?-9 I| ]
dB n b 1 o
|
T | T T
PAwg
Hl 32
Center 2.412 88 GHz Span 38 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)
Channel Power Power Spectral Density
16.17 dBm /20.0000 MH= -56.84 dBm/Hz
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Peak power (CH 2417-Peak)
He Agilent §9:36:22 Sep 17, 2084
Ref 279 dBm #Atten 38 dB

#Peak
Log

10 L L 0 0 e i
gfgfst N ' W [
dB 1 il

LaAw
W1 32
Center 2.417 88 GHz Span 38 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)
Channel Power Power Spectral Density
21.99 dBm /20.0000 MH=z -51.82 dBm/H=z

Peak power (CH 2417-Average)
e Agilent 09:35:47 Sep 17, 2084

Ref 27.9 dBm #Atten 36 dB

#Avg

Log

1@ da [THE P Y -H""I n'l']l' 1 |

4B/ T i A D [

gfg;St [l Li'l‘ I I 1

4B , i W %ﬂm

1 ] TT ||[

PAwvg

Hl 32

Center 2.417 BB GHz Span 30 MHz

#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

18.20 dBm /20.0000 MH=z -54.81 dBm/Hz
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Peak power (CH 2422-Peak)
#e Agilent 19:39:27 Sep 16, 2084

REef 27.9 dBm #Atten 30 dB

#Peak

Log

10 bt Aoy o g i

dBl‘g" IN” | I W I| | r ‘|.'I,|lu I

Dffst UT

7.4 i

dEB M,il il i ! H‘ iiﬂ‘]ﬁm‘ir’

I 1 T '

LaAw

Hl 32

Center 2.422 B8 GHz Span 38 MHz

#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

Channel Power Power Spectral Density
23.21 dBm /20.80000 MH=z -49.80 dBm/Hz

Peak power (CH 2422-Average)

w5 Agilent 19:39:08 Sep 16, 2084

Ref 27.9 dBm #Atten 30 dB

#Avg

Log

1@ pl IFJ i .IJiIII.hII,“lI{I_.LrJI‘I_ |I'| 'TL“ |L!rl s I.;'TAIiFJ..I .'L'r‘lr iy ilulljl 'H‘\"“l i

dB/ M‘F AN AL AR

Offst i

7.4 f

dB WLl
| LSRN

PAwvg

H1 32

Center 2.422 BB GHz Span 30 MHz

#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)

Channel Power Power Spectral Density
19.78 dBm /20.0000 MH=z -53.23 dBm/Hz
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Peak power (CH 2427-Peak)
#5 Agilent 19:45:55 Sep 16, 2604

Eef 27.9 dBEm

#Atten 30 4B

#Peak

Log

10 ity

' I

dB/ .

Offst
{'U“‘H‘ 1l u.]’llllrl 1h'w

dB

7.4
]

—

=

LaAw

H1 32

Start 2.412 88 GHz
#Res BH 1 MHz

Channel Power

23.23 dBm /20.8000 MHz

Peak power (CH 2427-Average)
= Agilent 19:45:33 Sep 16, 2084

Ref 27.9 dBm

Stop 2.442 60 GH=z

#/BH 3 MHz Sweep 1 ms (6AL pts)

Power Spectral Density

-49.78 dBm/Hz

#Atten 36 dB

#Avg

Log
1@ e

Atk

FETTY l.rx I

i

v

dB/ JW'

Offst

7.9 y

Bt

PAwvg

H1 52

Start 2.412 86 GHz
#Res BH 1 MHz

Channel Power

19.79 dBm /20.0000 MHz

Stop 2.442 88 GHz

#\JBH 3 MH=z Sweep 1 ms (601 pts)

Power Spectral Density

-53.22 dBm/Hz
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Peak power (CH 2432-Peak)
5 Agilent 19:47:55 Sep 16, 2084

REef 27.9 dBm #Atten 30 dB
#Peak

Log

10 2 WMW|HWM| P,
dB/ B
Offst _|1 | Ijﬂ"l

i A R AN

LaAw

Hl 32
Center 2.432 B8 GHz Span 38 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

Channel Power Power Spectral Density

23.22 dBm /20.80080 MHz -49.79 dBm/Hz

Peak power (CH 2432-Average)
W Agilent 19:47:33 Sep 16, 2084

Ref 27.9 dBm #Atten 36 dB
#Avg
Log

1@ wll|ihrTI-| |Jr_d._.hd MI*..- .
dB/ o WF ‘J A TR -t
Offst T W ' | I

. T

;’f

PAwvg
Hl 32
Center 2.432 BB GHz Span 30 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)
Channel Power Power Spectral Density
19.81 dBm /20.0000 MH=z -53.20 dBm/Hz
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Peak power (CH 2437-Peak)
5 Agilent 19:55:39 Sep 16, 2084

Eef 27.9 dBEm

#Atten 30 4B

#Peak

Log
1@

PO i

Py

S

dB/

R

T 1

Offst |

o

LaAw

H1 32

Center 2.437 BB GHz

#Res BH 1 MHz

Channel Power

#\/BH 3 MH=z

23.23 dBm /20.8000 MHz

Peak power (CH 2437-Average)
H Agilent 19:54:48  Sep 16, 2084

Ref 27.9 dBm

#Atten 36 dB

Span 38 MHz
Sweep 1 ms (6AL pts)

Power Spectral Density

-49.78 dBm/Hz

#Avg

Log
1@

dB/

oy

e

uhih L\
uﬁ'ﬁ‘w‘?ﬁ '[ T WNM

Offst

2 e

HM

PAwvg

H1 52

Center 2.437 BB GHz

#Res BH 1 MHz

Channel Power

#YBH 3 MHz

19.79 dBm /20.0000 MHz
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Peak power (CH 2442-Peak)
He Agilent 20:09:22 Sep 16, 2084

REef 27.9 dBm #Atten 30 dB

#Peak

Log

10 JwMWWWWWWM%
dB/

0ffst
7.9 MM%WW
dB

LaAw
W1 32
Center 2.442 B8 GHz Span 38 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)
Channel Power Power Spectral Density
23.54 dBm /20.0000 MH=z -49.47 dBm/Hz

Peak power (CH 2442-Average)
H- o Agilent 28:88:58  Sep 16, 2084

Ref 27.9 dBm #Htten 38 dB

#Avg

Log

14 e ¥R ORI

i/ ’, G A A R,

Offst M| '

?-9 | Ilﬂ‘!ll |l 1

dB mﬂﬁﬂ*“$ﬁ m “& ﬂwh%$1

PRwg

H1 352

Center 2,442 8@ GHz Span 30 MHz

#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)
Channel Power Power Spectral Density

20.01 dBm /20.0000 MHz -53.00 dBm/Hz
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Peak power (CH 2447-Peak)
# Agilent 20:24:11 Sep 16, 2084

Eef 27.9 dBEm

#Atten 30 4B

#Peak

Log
1@

dB/ LA

Offst

7 el

LaAw

H1 32

Start 2.432 88 GHz
#Res BH 1 MHz

Channel Power

23.25 dBm /20.860080 MHz

Peak power (CH 2447-Average)
W Agilent 28:23:40 Sep 16, 2084

Ref 27.9 dBm

Stop 2.462 60 GHz

#/BH 3 MHz Sweep 1 ms (6AL pts)

Power Spectral Density

-49.76 dBm/Hz

#Atten 36 dB

#Avg

Log
1@ FIR |
dB/

Y KA 0 AR I Y

Offat ' I

7.9
dB

, 1%%

PAwvg

H1 52

Start 2.432 86 GHz
#Res BH 1 MHz

Channel Power

19.81 dBm /20.0000 MHz

Stop 2.462 88 GHz

#\JBH 3 MH=z Sweep 1 ms (601 pts)

Power Spectral Density

-53.20 dBm/Hz

Page 42

Date of Issue: September 23, 2004



— m Compliance Certification Services Inc.
=

Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

Peak power (CH 2452-Peak)
# Agilent 89:38:04 Sep 17, 20@4

REef 27.9 dBm #Atten 30 dB
#Peak

Log

1g 'meil T f wlwrmww‘"
dB/ AT AT M

%St M [
dB ﬂ nhﬁ

— AR

s
et
—

1N |

—

LaAw

Hl 32
Center 2.452 8@ GHz Span 38 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

Channel Power Power Spectral Density

22.88 dBm /20.80080 MHz -50.93 dBm/Hz

Peak power (CH 2452-Average)
e Agilent 09:37:37  Sep 17, 2084

Ref 27.9 dBm #Atten 36 dB
#Avg

Log

2 ek e e e

Offst T | "

?-9 | 1|
dB

PAwvg

Hl 32
Center 2.452 BB GHz Span 30 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

18.67 dBm /20.0000 MHz -54.34 dBm/Hz
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Peak power (CH 2457-Peak)
# Agilent 89:39:14  Sep 17, 2084

Ref 27.9 dBm #Htten 38 dB
#Peak
Log
1@ mu|l'|r|lm.l‘.|.ld Mlu_l"lm.l'"ﬂl Il’\-ur.r‘ur"\-lir"'l""'\-dllr el e e oty .nﬂ'\".;"*‘;x.k«vx.
-y AL T
Offst !
?-9 Il
dB i, Al

T

LaAw

Hl 32
Center 2.457 88 GHz Span 38 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

Channel Power Power Spectral Density

2151 dBm /20.80080 MHz -51.50 dBm/Hz

Peak power (CH 2457-Average)
e Agilent 09:38:51 Sep 17, 2084

Ref 27.9 dBm #Atten 30 dB
#Avg
Log
1@ | .
dB/ Ty T LT
Offst L ' ' rr '| ' |
7.9 fi J

I

dB h‘
L L M=

PAwvg

Hl 32
Center 2.457 BB GHz Span 30 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

17.84 dBm /20.0000 MHz -55.17 dBm/Hz
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Peak power (CH 2462-Peak)
He Agilent 20:28:23 Sep 16, 2084

Ref 27.9 dBm #Atten 30 dB
#Peak
Log

1@ . , |
o/ P 0 Gl
| E—— A |
dB I

T T M #&%ﬁ
H1 32

Start 2.447 08 GHz Stop 2.477 80 GHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

LaAw

Channel Power Power Spectral Density

17.78 dBm /20.88080 MHz -55.23 dBm/Hz

Peak power (CH 2462-Average)
W Agilent 28:28:85 Sep 16, 2084

Ref 27.9 dBm #Atten 36 dB
#Avg
Log
1@

dB/ MWWWMWWM
gfg;st I ﬂu |1 U} I | T Il )llll.’

dB L

PAwvg

Hl 32
Start 2.447 @6 GHz Stop 2.477 BB GHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

14.35 dBm /20.0000 MHz -58.66 dBm/Hz
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IEEE 802.11g Turbo mode
Peak power (CH 2437-Peak)
H#- Agilent 21:11:21 Sep 16, 2084

Ref 27.9 dBm #Atten 36 dB
#Peak

Log
1@

dB/ fw$NhWWWWMNMWWWMH#WVfﬁMTW%”ﬂMWW”“hWWWNWM

Offst . J"F Vﬁ

7.9

| LT
i [ I U

LaAw

H1 52

Center 2.436 97 GHz Span BB MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

19.32 dBm /40.0000 MHz -56.71 dBm/Hz

Peak power (CH 2437-Average)
# Agilent 21:18:50 3Sep 16, 2064

REef 27.9 dBm #Atten 30 dB
#Avg

Log
1@

dB/ prrtpdgr Al UL e T A

Uff T T LI 1 T T T
Offst / 3
dB L I

PAwg

VWW A il
L q
W1l 52

Center 2.436 97 GHz Span 68 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

Channel Power Power Spectral Density

15.99 dBm /40.80000 MHz -60.83 dBm/Hz
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IEEE 802.11a Base mode
Peak power (CH 5745-Peak)
w5 Agilent 23:57:07 Sep 16, 2084

Ref 23.9 dBm #Atten 24 dB

#Peak — R

&%9 MMWMWLWWWW WW#WMW’"W | A e
dB/ , ,

i il o

dB

LaAw
Hl 32
Center 5.745 BB GHz Span 25 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)
Channel Power Power Spectral Density
23.70 dBm /20.0000 MHz -49.31 dBm/Hz

Peak power (CH 5745-Average)
# Agilent 23:56:17 3Sep 16, 2064

Ref 23.9 dBm #Atten 24 dB
#Avg
Log

10 itd Tl
dB/ | T !

Offst '
9.9
dB

PAwg

H1 352
Start 5.732 58 GH=z Stop 5.757 50 GH=z
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

Channel Power Power Spectral Density

20.34 dBm /20.80080 MHz -52.67 dBm/Hz
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Peak power (CH 5765-Peak)
5 Agilent 80:08:09 Sep 17, 2084

Eef 25.9 dBm #Atten 26 dB

#Peak

Log

10 wwwwwmwmww s,

4B/ W‘“’T [ ol

Offst ' Wi

9.9 T "

dB f{##

LaAw

Hl 32

Center 5.764 92 GHz Span 25 MHz

#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)

Channel Power Power Spectral Density

23.59 dBm /20.0000 MH= -49.42 dBm/Hz

Peak power (CH 5765-Average)
%5 Agilent 90:85:53 Sep 17, 2004
Ref 23.9 dBEm #Htten 24 dB

#Avg
Log

0 P

PAwvg
Hl 32
Center 5.764 92 GHz Span 25 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)
Channel Power Power Spectral Density
20.26 dBm /20.0000 MH=z -52.75 dBm/Hz
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Peak power (CH 5785-Peak)
#e Agilent 80:10:29 Sep 17, 2084

Ref 25.9 dEm #Atten 26 dB

#Peak

Log

10 T R v WU vl

dB/ M ‘ T%

Offst

9.9 "'ffﬁ’ L |Mﬂ%

dBE

LaAw

H1 352

Center 5.785 8@ GHz Span 25 MHz

#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)
Channel Power Power Spectral Density
23.35 dBm /20.80000 MH=z -49.66 dBm/Hz

Peak power (CH 5785-Average)
- Agilent B0:10:03 Sep 17, 2004

Ref 25.9 dBm #Atten 26 dB
#Avg

Log

igf ' rr'T| %ﬁﬂﬂ&wﬁﬁ%w#ﬁ*ﬁﬂﬁhﬁ#%ﬁﬁ' llﬂ ?MWK

Offst 7 %
3.9 W“ . WW;
dB i T )

PAwvg
Hl 32
Center 5.785 BB GHz Span 25 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)
Channel Power Power Spectral Density
19.93 dBm /20.0000 MH=z -53.88 dBm/Hz
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Peak power (CH 5805-Peak)

- Agilent 88:21:24 Sep 17, 2004

Fef 25.9 dBEm

#Atten 26 dB

#Peak

Log
1@

i

dB/

i

Offst ?M"f_,l,ﬁw,(“

9.9
dB

LaAw

H1 32

Center 5,805 BB GHz

#Res BH 1 MHz

Channel Powe

23.86 dBm /20.8000 MHz

Peak power (CH 5805-Average)
- Agilent B0:20:42 Sep 17, 2004

Ref 25.9 dBm

r

Span 25 MHz
#/BH 3 MHz Sweep 1 ms (6AL pts)

Power Spectral Density

-49.15 dBm/Hz

#Atten 26 dB

#Avg

Log
1@

dB/

M

reaptiefesppptetfiegeetpinn i

Offst | 0 b

KT

9.9 RS LU L
dB i

i

PAwvg

H1 52

Center 5.8385 BB GHz

#Res BH 1 MHz

Channel Powe

20.48 dBm /20.0000 MHz

r

Span 25 MHz
#\JBH 3 MH=z Sweep 1 ms (601 pts)

Power Spectral Density

-52.53 dBm/Hz
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Peak power (CH 5825-Peak)
Z Agilent 00:23:58 Sep 17, 2604

Fef 25.9 dBEm

#Atten 26 dB

#Peak

Log
1@

Sl 1 L LA

dB/

| | )

Offst

9.9
dB

LaAw

H1 32

Center 5.825 BB GHz
#Res BH 1 MHz

Channel Power

23.58 dBm /20.800080 MHz

Peak power (CH 5825-Average)
= Agilent B0:23:23 Sep 17, 2084

Ref 25.9 dBm

#Atten 26 dB

Span 25 MHz

#/BH 3 MHz Sweep 1 ms (6AL pts)

Power Spectral Density

-49.43 dBm/Hz

Mkrl 5.513 54 GHz
-18.31 dBm

#Avg

Log
1@

bt S

bl
dB/ '

T ——

I“ 1

i,

Offst

9.9
dB

il

Ay

PAwvg

H1 52

Center 5.825 BB GHz
#Res BH 1 MHz

Channel Power

20.16 dBm /20.0000 MHz

Span 25 MHz

#\JBH 3 MH=z Sweep 1 ms (601 pts)

Power Spectral Density

-52.85 dBm/Hz
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IEEE 802.11a Turbo mode
Peak power (CH 5760-Peak)
W Agilent DB:26:56 Sep 17, 2084

Ref 25.9 dBm #Atten 26 dB

#Peak

Log

10 ) e i i AL (VA TAN MESNARA Y

dB/ il N

Cpl WY i P g

dB

LaAw

H1 52

Center 5.768 BB GHz Span 56 MHz

#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)
Channel Power Power Spectral Density

2450 dBm /40.0000 MHz -51.52 dBm/Hz

Peak power (CH 5760-Average)
H Agilent 00:26:13 3Sep 17, 2064

Ref 25.9 dBEm #Atten 26 dB

#Avg

Log

1@ _“r\._‘ IMmﬁmr 'ﬂ.lmn'n‘n...lm'r-\ﬂ MT 'TM'""I“Y'H-"J“?{"’M '_l._JI..Im.;r.I'L“rJ..rvaa.l b y— _Jr b
4B/ ! * LA

T oo il

dB

PAwg
W1 32
Start 5.735 88 GHz Stop 5.785 60 GHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)
Channel Power Power Spectral Density
20.89 dBm /40.0000 MH=z -55.13 dBm/H=z
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Peak power (CH 5800-Peak)
#e Agilent 80:29:24  Sep 17, 2084

Eef 25.9 dBm #Atten 26 dB

#Peak

Log

16 MWWWWWW T
dB/ v ",

ggst WWU v H“.]NIL ww

LaAw
W1 32
Center 5.800 A GHz Span 58 MHz
#Res BH 1 MH=z #/BH 3 MHz Sweep 1 ms (6AL pts)
Channel Power Power Spectral Density
24.41 dBm /40.0000 MH=z -51.61 dBm/H=z

Peak power (CH 5800-Average)
5 Agilent B0:28:55 Sep 17, 2004

Ref 25.9 dBm #Atten 26 dB
#Avg

Log
1@

TTE IO YU, (YR NICTONR] 1 (LT .Y W D IRt e T 8 LYRN ST RTIE A TR, PP
Ll 'T\'rFll‘r T F “Ir"r\' T

»
dB/ e

2 bl sy

dB

PAwvg

Hl 32
Center 5.308 BB GHz Span 56 MHz
#fes B 1 MHz #\JBH 3 MH=z Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

21.09 dBm /40.0000 MHz -54.93 dBm/Hz
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7.3 BAND EDGES MEASUREMENT

LIMIT

According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the spread
spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due

Spectrum Analyzer R&S FSP30 1093.4495.30 07/22/2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Antenna

yd tower

> 3m _—— Hom

\% d antenna

EUT
_\ 4dm

/ Spectrum
A —— analyzer
( J ‘ ‘
Turntable 0.8m Im \ A
/ ~ Pre-amp -\_g % S
| ] l ]
TEST PROCEDURE

1. The EUT is placed on a turntable, which is 0.8m above the ground plane.
2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:
(a) PEAK: RBW=VBW=IMHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO
5. Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

TEST RESULTS

Refer to attach spectrum analyzer data chart.
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Band Edges (IEEE 802.11b / CH Low)

Detector mode: Peak Polarity: Vertical
® *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MH=z 66.27 dBuvV/m
Ref 126.6 4dBpvV/m *Att O dB *SWT 100 ms 2.385600000 GH=z

Offset 29l 6 dB
=120

1 P 10 e

- [ N\

—100

—90

/ PRN
—80

D1 74 dB* /
70 —

l 60 A

—50

—40

—30

Start 2.31 GH=z 11 MH=z/ Stop 2.42 GHz
Date: 18.SEP.2004 06:15:14

. .
Detector mode: Average Polarity: Vertical
@ *RBW 1 MHz Marker ] [T1 ]
*VBW 10 Hz 52.85 dBuv/m
Ref 126.6 dBpv/m *Att o dB SWT 28 s 2.386480000 GH=z

Offset 2916 dB

—120

1 PK*
CLRWR

—110

/’_\ LVL
—100

/ TDF
—90

/ PRN
—80
70 /

60

] /
D1 54 dB*

50 ~

| ——
[ ——
— 7

| _

40

—30

Start 2.31 GH=z 11 MH=z/ Stop 2.42 GHz

Date: 18.SEP.2004 06:14:03
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Detector mode: Peak Polarity: Horizontal

<§§> *RBW 1 MH=z Marker 1 [T1
*FVBW 1 MH=z 58.44 dBuv/m

Ref 126.6 dBuv/m *Att o dB *SWT 100 ms 2.390000000 GH=z

Offset 2916 dB

—120

1 PK
MAXH

—110

—100

/j/ \\ TDF
l oo

/ PRN
l so

D1 74 4dB* /

L70 /

50

40

—30

Start 2.31 GH=z 11 MH=z/ Stop 2.42 GHz

Date: 23.AUG.2004 11:40:19

Detector mode: Average Polarity: Horizontal

<§g> *RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 44 .37 dABpvV/m

Ref 126.6 4dABuvV/m *Att O daeB SWT 28 s 2.390000000 GH=z

Offset 29l 6 dB
=120

1 PK™*
CLRWR

—110

—100

LN

[ Y=
/
/

D1 54 dB* /
| 50 W

—40

30

Start 2.31 GH=z 11 MH=z/ Stop 2.42 GHz

Date: 23 .AUG.2004 11:39:04
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Band Edges (IEEE 802.11b / CH High)

Detector mode: Peak Polarity: Vertical
<§§> *RBW 1 MHz Marker 1 [T1
*VBW 1 MH=z 71.28 dBuv/m
Ref 126.8 dBuv/m *Att o dB *SWT 100 ms 2.483500000 GH=z

Offset 29(8 dB

—120

1 PK ‘q\\\
l110

// LVL
—100

D1 74 dB* -

—70 M
-\\‘"‘“\'\.—HA_
M
—-60
-50
—40
-30
Start 2.45 GH=z 5 MHz/ Stop 2.5 GHz
Date: 18.SEP.2004 08:10:20
. .
Detector mode: Average Polarity: Vertical
® *RBW 1 MH=z Marker 1 [(T1 1
*VBW 10 Hz 52.31 dBpvV/m
Ref 126.8 4dBpv/m *Att O dB SWT 12.5 s 2.487400000 GH=z
Offset 29(8 dB
—120
[ 2]
1 PK*
~-110
CLRWR

oo e
v N
Wi \

~60 \

D1 54 dB* \ L

a0

30

Start 2.45 GH=z 5 MHz/ Stop 2.5 GH=z
Date: 18.SEP.2004 08:07:26
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. .
Detector mode: Peak Polarity: Horizontal
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MH=z 56.88 dBuv/m
Ref 126.8 dBuv/m *Att O dB *SWT 100 ms 2.483500000 GH=z
Offset 2918 dB
-120
[ A ]
1 PK
110
MAXH
LVL
=100
.\—’\‘-\ TDF
—90
\\ PRN
—80
D1 74 dB* \
B \MM
°° LIWW
PMAACIA v A ALt
-50
—40
-30
Start 2.46 GH=z 4 MHz/ Stop 2.5 GHz
Date: 23.AUG.2004 11:44:16
. .
Detector mode: Average Polarity: Horizontal
® *RBW 1 MH=z Marker 1 [(T1 1
*VBW 10 Hz 45.06 dBuv/m
Ref 126.8 4dBpv/m *Att O dB SWT 10 s 2.483500000 GH=z=
Offset 29(8 dB
—120
[~ ]
1 PK™*
~-110
CLRWR
LVL
—-100
TDF

\/\ N
} \

~60

b1 54 o= \vf*'"”\

a0

30

Start 2.46 GH=z 4 MH=z/ Stop 2.5 GH=z
Date: 23 .AUG.2004 11:43:07
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Band Edges (IEEE 802.11g Base mode / CH Low)

Detector mode: Peak Polarity: Vertical

<§§> *RBW 1 MH=z Marker 1 [T1
*FVBW 1 MH=z 73.58 dBuv/m

Ref 126.6 dBpv/m *Att o dB *SWT 100 ms 2.390000000 GH=z

Offset 2916 dB

—120

1 e |,

—100

/ TDF
90

J/ PRN
80

Uf/
D1 74 dB*

L70 A

A L Y VT Vi

50

40

—30

Center 2.365 GHz 11 MH=z/ Span 110 MHz

Date: 15.8EP.2004 10:42:39

Detector mode: Average Polarity: Vertical

<§g> *RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 51.67 dBuvV/m

Ref 126.6 4dBuvV/m *Att O daeB SWT 28 s 2.390000000 GH=z

Offset 29|l 6 dB
=120

1 PK*
CLRWR

—110

—100

/ “\w~h‘\\TDF
o0

/ PRN
l so /
70

—60

D1 54 dB* W///

oo ' b

—40

30

Center 2.365 GH=z 11 MH=z/ Span 110 MH=z

Date: 15.SEP.2004 10:44:14
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Detector mode: Peak Polarity: Horizontal

@ *RBW 1 MH=z Marker 1 [T1 ]
*FVBW 1 MH=z 65.59 dBuv/m

Ref 126.6 dBuv/m *Att o dB *SWT 100 ms 2.390000000 GH=z

Offset 2916 dB

—120

1 PK
MAXH

—110

| 100 L

/ N ToE
—90

/ PRN
—80

D1 74 4dB* ol

L0 N

»'}y
l 60 M

50

40

—30

Center 2.365 GHz 11 MH=z/ Span 110 MH=z

Date: 23.AUG.2004 09:59:39

Detector mode: Average Polarity: Horizontal

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 45.45 dABpV/m

Ref 126.6 4dABuvV/m *Att O daeB SWT 28 s 2.390000000 GH=z

Offset 29l 6 dB
=120

1 PK™*
CLRWR

—110

—100

—90 -

—80

|
/

D1 54 dB* j

—50

—40

30

Center 2.365 GH=z 11 MH=z/ Span 110 MH=z

Date: 23 .AUG.2004 10:01:08
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Band Edges (IEEE 802.11g Base mode / CH High)

Detector mode: Peak Polarity: Vertical

<§§> *RBW 1 MH=z Marker 1 [T1
*VBW 1 MHz 73.52 dBuv/m

Ref 126.8 dBuv/m *Att o dB *SWT 100 ms 2.483500000 GH=z

Offset 29(8 dB

—120

1 PK
MAXH

=100

AN

lso My,

D1 74 dB*

-

—70

l 60 | ,

—50

—40

—30

Start 2.46 GHz 4 MHz/ Stop 2.5 GHz

Date: 15.8EP.2004 11:08:10

Detector mode: Average Polarity: Vertical

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 49.50 dBpV/m

Ref 126.8 4dBuvV/m *Att O daeB SWT 10 s 2.483500000 GH=z

Offset 29(8 dB
=120

1 PK*
CLRWR

—110

—100

\ TDF
90

\ PRN
80

—70

D1 54 dB*

50

-

40

30

Start 2.46 GH=z 4 MH=z/ Stop 2.5 GH=z

Date: 15.SEP.2004 11:06:17
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. .
Detector mode: Peak Polarity: Horizontal
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MH=z 65.54 dBuv/m
Ref 126.8 dBuv/m *Att O dB *SWT 100 ms 2.483500000 GH=z
Offset 2918 dB
-120
[ A ]
1 PK
110
MAXH
LVL
Mo
\ TDF
—90 \
\ PRN
—80
D1 74 dB=* \\—«,
L ru\""‘\&\
l 60 M At
MAAAAAIAAN
-50
—40
-30
Start 2.46 GH=z 4 MHz/ Stop 2.5 GHz
Date: 23.AUG.2004 10:28:53
. .
Detector mode: Average Polarity: Horizontal
® *RBW 1 MH=z Marker 1 [(T1 1
*VBW 10 Hz 45.52 dBuvV/m
Ref 126.8 4dBpv/m *Att O dB SWT 10 s 2.483500000 GH=z=
Offset 298 dB
—120
[~ ]
1 PK*
~-110
CLRWR
LVL
—-100
TDF

=00 ——

\ PRN
—80
—70 \

60
D1 54 dB* \
50 <
a0
30
Start 2.46 GH=z 4 MH=z/ Stop 2.5 GH=z
Date: 23 .AUG.2004 10:24:25

Page 62



Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

Band Edges (IEEE 802.11g Turbo mode / CH 2390MHz)

. .
Detector mode: Peak Polarity: Vertical
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MH=z 70.70 dBuvV/m
Ref 126.6 dBuv/m *Att O dB *SWT 100 ms 2.390000000 GH=z
Offset 29!l 6 dB
~-120
=
1 PK l 110
MAXH
/-'\M’\‘ VL
—100
/ TDF
—90
,-\_/vf'”/ PRN
—80
v-'—"’"-’
D1 74 dB* . ,.ulfvf
L6 NI
VMW"W
AR
WAPSPRmIVES S
—50
40
—-30
Center 2.3735 GH=z 12.7 MHz/ Span 127 MH=z
Date: 15.8SEP.2004 11:37:36
. .
Detector mode: Average Polarity: Vertical
® *RBW 1 MH=z Marker 1 [(T1 1
*VBW 10 Hz 52.92 dBuv/m
Ref 126.6 4dBpvV/m *Att O dB SWT 32 s 2.390000000 GH=z=
Offset 29|l 6 dB
—120
=
1 PK* 110
CLRWR
LVL
—-100
TDF
—~——
-90
/ PRN
-80
70 )/
—-60
D1 54 dB* =
- - S et
50 —
——
_,_o—'—'_'_'_
——
—40
—30
Center 2.3735 GH=z 12.7 MH=z/ Span 127 MH=z
Date: 15.SEP.2004 11:32:46
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. .
Detector mode: Peak Polarity: Horizontal
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MH=z 63.69 dBuv/m
Ref 126.6 dBuv/m *Att O dB *SWT 100 ms 2.390000000 GH=z
Offset 29!l 6 dB
~-120
[ A ]
1 PK l 110
MAXH
LVL
—100 A==
/— TDF
—90
/ PRN
—80 /
D1 74 dB* i
[~
70
Jjﬂw
60 M_ﬂ.\v,d_w
boA At A A IR A A M s ANt A A A
—50
40
-30
Start 2.31 GH=z 12.7 MHz/ Stop 2.437 GH=z
Date: 23.AUG.2004 11:29:46
. .
Detector mode: Average Polarity: Horizontal
® *RBW 1 MH=z Marker 1 [(T1 1
*VBW 10 Hz 47 .26 dBpvV/m
Ref 126.6 4dBpvV/m *Att O dB SWT 32 s 2.390000000 GH=z=
Offset 29!l 6 dB
—120
[ 2]
1 PK™* 110
CLRWR
LVL
—-100
TDF
=Ye} ~
F PRN
-80
Lo /
60 //
D1 54 dB* /
50 __,'/
fe—
—40
—30
Start 2.31 GH=z 12.7 MH=z/ Stop 2.437 GHz
Date: 23 .AUG.2004 11:28:29
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Band Edges (IEEE 802.11g Turbo mode / CH 2483.5MHz)

. .
Detector mode: Peak Polarity: Vertical
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MH=z 69.00 dBuvV/m
Ref 126.8 dBuv/m *Att o dB *SWT 100 ms 2.483500000 GH=z
Offset 2918 dB
—120
[ A ]
1 PK
—110
MAXH WN""‘\.M
v\‘\ LVL
—100
\ TDF
e \\\'\L
W—\,\,\A PRN
—80
D1 74 dB*
1
70 '\‘\M
| 60 w
—50
—40
—30
Start 2.437 GHz 6.3 MH=z/ Stop 2.5 GHz
Date: 23.AUG.2004 10:54:25
. .
Detector mode: Average Polarity: Vertical
® *RBW 1 MH=z Marker 1 [(T1 1
*VBW 10 Hz 51.56 dBuvV/m
Ref 126.8 4dBpv/m *Att O dB SWT 16 s 2.483500000 GH=z=
Offset 29(8 dB
—120
[~ ]
1 PK*
—110
CLRWR
LVL
—100

_j TDF
90

\ PRN
—80

70
R\\
60
. D1 54 dB* \lk
—_—— |
-\h‘ﬁ\_

a0

30

Start 2.437 GH=z 6.3 MHz/ Stop 2.5 GH=z
Date: 23.AUG.2004 10:52:49
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. .
Detector mode: Peak Polarity: Horizontal
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MH=z 60.53 dBuv/m
Ref 126.8 dBuv/m *Att O dB *SWT 100 ms 2.483500000 GH=z
Offset 2918 dB
~-120
1 PK
110
MAXH
—100
MM
—80
N
D1 74 dB* \-
Lo R
w N
—-60
“L"*‘JVV"“"A\'\M\W
-50
—40
-30
Start 2.437 GH=z 6.3 MH=z/ Stop 2.5 GHz
Date: 23.AUG.2004 11:04:39
. .
Detector mode: Average Polarity: Horizontal
® *RBW 1 MH=z Marker 1 [(T1 1
*VBW 10 Hz 45.60 dBuv/m
Ref 126.8 4dBpv/m *Att O dB SWT 16 s 2.483500000 GH=z=
Offset 2918 dB
—120
1 PK™*
~-110
CLRWR
~-100
-90
L
-80
—70 \\
—60
D1 54 dB* \\
=0 ] T
—_ |
40
—30
Start 2.437 GH=z 6.3 MHz/ Stop 2.5 GH=z
Date: 23 .AUG.2004 11:03:25
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74 PEAK POWER SPECTRAL DENSITY
LIMIT

1. For direct sequence systems, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time
interval of continuous transmission.

2. The direct sequence operating of the hybrid system, with the frequency hopping operation
turned off, shall comply with the power density requirements of paragraph (d) of this section.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number [Calibration Due
Spectrum Analyzer Agilent E4446A MY43360131 01/10/2005
Spectrum Analyzer R&S FSP30 100112 08/03/2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Spectrum
EUT —  Analyzer

TEST PROCEDURE

1. Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 300kHz, Sweep=100s

3. Record the max. reading.

4. Repeat the above procedure until the measurements for all frequencies are completed.
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TEST RESULTS

No non-compliance noted

Test Data

Test mode: IEEE 802.11b mode

Frequency| Readin Factor PPSD Limit
Channel (1\(in) ' (dBm)g (dB) @Bm) | (@Bm) | ReU

1 2412 -13.62 7.90 -5.72
2 2417 -8.86 7.90 -0.96
3 2422 -8.43 7.90 -0.53
4 2427 -9.36 7.90 -1.46
5 2432 -8.28 7.90 -0.38
6 2437 -9.58 7.90 -1.68 8 PASS
7 2442 -9.05 7.90 -1.15
8 2447 -9.25 7.90 -1.35
9 2452 -10.05 7.90 -2.15
10 2457 -8.75 7.90 -0.85
11 2462 -9.89 7.90 -1.99

Test mode: IEEE 802.11¢g mode

Channel Fr(tlz\(}lll_lezr;cy R(:a;]l;i;ln)g F(adc];(;r (I;Il’:lll)) (I(ill;nr:lt) Result

1 2412 -13.35 7.90 -5.45
2 2417 -10.72 7.90 -2.82
3 2422 -10.10 7.90 -2.20
4 2427 -10.46 7.90 -2.56
5 2432 -10.52 7.90 -2.62
6 1323‘1 2437 | -1052 | 7.90 -2.62 . DASS
7 2442 -10.34 7.90 -2.44
8 2447 -10.28 7.90 -2.38
9 2452 -10.23 7.90 -2.33
10 2457 -11.51 7.90 -3.61
11 2462 -15.34 7.90 -7.44
! o | 2437 | 1730 | 790 | -9.40
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Test mode: IEEE 802.11a mode

Frequency Reading | Factor PPSD Limit
Channel (MHz) @Bm) | (@B) | (@Bm) | (@Bm) | RO
1 5745 -12.86 9.90 -2.96
2 5765 -12.71 9.90 -2.81
Base
3 M 5785 -9.01 9.90 0.89
ode
4 5805 -7.27 9.90 2.63 8 PASS
5 5825 -7.80 9.90 2.10
1 Turbo 5760 -6.81 9.90 3.09
2 Mode 5800 -7.42 9.90 2.48
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Test Plot
IEEE 802.11b mode
PPSD (CH 2412)

w5 Agilent 15:43:18 Sep 16, 2084

Mkrl 2.418 482 8 GHz

Ref 17.9 dBm #Atten 36 dB -5.72 dBm
#Peak

Log
1@

dB/
Offst :

7.9
dB hﬂp"nmm.r_.mun N Nikﬂm At oA YRS Vg, Do, o, r’/“lhwmuw

Ol
a.n
dBm

#Lafy

Ml 52
53 F3

ECF)
f>5ak
Swp

Center 2,410 400 A GHz Span 388 kHz
#Res BH 3 kHz #JBW 18 kHz #Sweep 108 5 (6A1 pts)

PPSD (CH 2417)

- Agilent 15:58:41 Sep 16, 2064
Mkrl 2.416 963 2 GHz

Eef 17.9 dBm #Atten 30 dB —-3.96 dBm
#Peak

Log
1@
dB/ 1
Offst

S'Bg CAVIINE AWV PWLPS AP o Ly e

0]
a0
dBm

#LgPw

Ml 32
33 FS

£
f>5@k
Swp

Center 2,416 969 2 GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #5weepn 108 5 (BB1 pts)
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PPSD (CH 2422)

- Agilent 16:88:42 Sep 16, 2004
Mkrl 2.421 963 2 GHz

Ref 17.9 dBm #Atten 30 dB -8.53 dBm
#Peak
Log
1@
dB/ 1

Offst
3-89 memw WWMV\ Porpon /]

#LgPw

Ml 32
33 FS

£
f>5@k
Swp

Center 2.421 970 2 GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #5weepn 108 5 (BB1 pts)

PPSD (CH 2427)

%5 Agilent 16:87:12 Sep 16, 2084

Mkrl 2.426 3968 9 GHz

Ref 17.9 dBm #Atten 36 dB -1.46 dBm
#Peak

Log
1@
dB/

Offat 3
[ YA WW%W My A ]

#Lafy

Ml 52
53 F3

ECF)
f>5ak
Swp

Center 2.426 970 9 GHz Span 388 kHz
#Res BH 3 kHz #JBW 18 kHz #Sweep 108 5 (6A1 pts)
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PPSD (CH 2432)

- Agilent 16:14:12 Sep 16, 2004
Mkrl 2.431 963 7 GHz

Ref 17.9 dBm #Atten 30 dB —0.33 dBm
#Peak
Log
1@
dB/ ;

Offst

#LgPw

Ml 32
33 FS

£
f>5@k
Swp

Center 2,431 970 2 GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #5weepn 108 5 (BB1 pts)

PPSD (CH 2437)

%5 Agilent 16:18:13 Sep 16, 2084

Mkrl 2.436 3969 7 GHz

Ref 17.9 dBm #Atten 36 dB -1.68 dEBm
#Peak

Log
1@
dB/

Offst ®
R O L Tt A el WWMM o

#Lafy

Ml 52
53 F3

ECF)
f>5ak
Swp

Center 2.436 969 2 GH=z Span 388 kHz
#Res BH 3 kHz #JBW 18 kHz #Sweep 108 5 (6A1 pts)
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PPSD (CH 2442)

- Agilent 16:24:13 Sep 16, 2004
Mkrl 2.441 963 4 GHz

Ref 17.9 dBm #Atten 30 dB -1.15 dBm
#Peak
Log
1@
dB/ 1

Offst
= f?&;J\_hhf”«kxxer»xqwaf%ﬁ»wwﬂw~{Wwwa;»-f¢NW»~w~fjR*vv“«f»fv“vﬁf”“vjwﬁh,f“v”\~v’1wwyjﬁ«1ﬂuf\%;mv«u/‘

#LgPw

Ml 32
33 FS

£
f>5@k
Swp

Center 2.441 971 4 GHz . Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #5weepn 108 5 (BB1 pts)

PPSD (CH 2447)

w5 Agilent 16:47:05 Sep 16, 2084

Mkrl 2.446 3969 9 GHz

Ref 17.9 dBm #Atten 36 dB -1.35 dEBm
#Peak

Log
1@
dB/

Offst
SE? xf“\frxﬁﬁJ‘“,n%#;\rb;uvﬁg;ﬁr*hJJ“L«;umkﬁrJ»wwfo1iﬂvvﬁqﬁJff”“#*ﬂﬂwwjh,f‘f“wmqkaf\fwmﬂJf\Jr»vwwg

#Lafy

Ml 52
53 F3

ECF)
f>5ak
Swp

Start 2.446 819 4 GHz Stop 2.447 119 4 GHz
#Res BH 3 kHz #JBW 18 kHz #Sweep 108 5 (6A1 pts)
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PPSD (CH 2452)

- Agilent 15:55:30 Sep 16, 2064
Mkrl 2.451 963 5 GHz

Eef 17.9 dBm #Atten 30 dB -2.15 dBm
#Peak

Log
1@
dB./ 1
Offst 3

S'Bg MWW% wmmm ]

#LgPw

Ml 32
33 FS

£
f>5@k
Swp

Center 2.451 970 @ GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #5weepn 108 5 (BB1 pts)

PPSD (CH 2457)

%5 Agilent 16:59:05 Sep 16, 2084

Mkrl 2.456 3969 9 GHz

Ref 17.9 dBm #Atten 36 dB -8.25 dBm
#Peak

Log
1@
dB/

Offst

#Lafy

Ml 52
53 F3

ECF)
f>5ak
Swp

Start 2.456 819 4 GHz Stop 2.457 119 4 GHz
#Res BH 3 kHz #JBW 18 kHz #Sweep 108 5 (6A1 pts)
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PPSD (CH 2462)

- Agilent 17:87:53 Sep 16, 2004
Mkrl 2.461 963 9 GHz

Ref 17.9 dBm #Atten 30 dB -1.99 dBm
#Peak
Log
1@
dB/ 1

Offst :
= MWWWW WWMW

#LgPw

Ml 32
33 FS

£
f>5@k
Swp

Center 2,481 968 9 GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #5weepn 108 5 (BB1 pts)

IEEE 802.11¢ Base mode
PPSD (CH 2412)

w5 Agilent 19:28:19 Sep 16, 2084

Mikrl 2.411 972 9 GH=z
Ref 27.9 dBm #Atten 36 dB -5.45 dEm
#Peak
Log
1@
dB/
Offst
7.9
dB 1

ol
8.8

o «/“\M\j \/\J\
LaAv AR AW IR el oty A MW

Ml 52
53 F3

ECF)
f>5ak
Swp

Center 2.411 972 9 GHz Span 388 kHz
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)
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PPSD (CH 2417)

#5 Agilent 19:34:12 Sep 16, 2084

Mkrl 2.416 972 4 GHz
Ref 27.9 dBm #Atten 30 dB -2.82 dBm
#Peak
Log
1@
dB/
Offst
7.9
dB &
Ol
2.0

ng,;nU MWM MW\J[ M%WMW

Ml 32
33 FS

£
f>5@k
Swp

Start 2,416 321 9 GH=z Stop 2.417 121 9 GHz
#Res BW 3 kHz #JBH 18 kH=z #Seep 108 5 (BA1 pts)

PPSD (CH 2422)

%5 Agilent 20:40:25  Sep 16, 2084
Mikrl 2.421 9760 4 GH=z
Ref 27.9 dBm #Atten 36 dB -2.28 dBm
#Peak
Log
1@
dB/
Offst
7.9 4
dB b

ol
8.8

fggu mwmmm M%Www

Ml 52
53 F3

ECF)
f>5ak
Swp

Center 2.421 970 4 GHz Span 388 kHz
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)
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PPSD (CH 2427)

#e Agilent 20:44:06 Sep 16, 2084

Mkrl 2.426 969 9 GHz
Ref 27.9 dBm #Atten 30 dB -2.56 dBm
#Peak
Log
1@
dB/
Offst
7.9
dB

]
5.8

ﬁ;;nu Mwmmmww MWWWW

o b

Ml 32
33 FS

£
f>5@k
Swp

Center 2426 969 9 GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #Seep 108 5 (BA1 pts)

PPSD (CH 2432)

%5 Agilent 20:48:41 Sep 16, 2084

Mikrl 2.431 969 9 GH=z
Ref 27.9 dBm #Atten 36 dB -2.62 dBm
#Peak
Log
1@
dB/
Offst
7.9
dB

ol
8.8

o -

Ml 52
53 F3

ECF)
f>5ak
Swp

Center 2.431 969 9 GHz Span 388 kHz
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)
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PPSD (CH 2437)

#5 Agilent 20:51:03 Sep 16, 2084

Mkrl 2.436 969 3 GHz
Ref 27.9 dBm #Atten 30 dB -2.62 dBm
#Peak
Log
1@
dB/
Offst
7.9
dB
Ol
2.0

o b

Ml 32
33 FS

£
f>5@k
Swp

Center 2,436 969 3 GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #Seep 108 5 (BA1 pts)

PPSD (CH 2442)

w5 Agilent 20:54:33 Sep 16, 2084

Mikrl 2.441 969 4 GH=z
Ref 27.9 dBm #Atten 36 dB -2.44 dBm
#Peak
Log
1@
dB/
Offst
7.9
dB

ol
8.8

fggu mmwmw M%WWW

o

Ml 52
53 F3

ECF)
f>5ak
Swp

Start 2.441 819 4 GH=z Stop 2.442 119 4 GHz
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)
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PPSD (CH 2447)

#e Agilent 20:56:44 Sep 16, 2084

Mkrl 2.446 969 4 GHz
Ref 27.9 dBm #Atten 30 dB -2.38 dBm
#Peak
Log
1@
dB/
Offst
7.9
dB

]
5.8

ﬁgB l;n v wwmmw MWWWW

(o

Ml 32
33 FS

£
f>5@k
Swp

Start 2,446 319 9 GH=z Stop 2.447 119 9 GHz
#Res BW 3 kHz #JBH 18 kH=z #Seep 108 5 (BA1 pts)

PPSD (CH 2452)

w5 Agilent 20:58:58 Sep 16, 2084

Mikrl 2.451 968 9 GH=z
Ref 27.9 dBm #Atten 36 dB -2.33 dBm
#Peak
Log
1@
dB/
Offst
7.9
dB

ol
8.8

o

Ml 52
53 F3

ECF)
f>5ak
Swp

Start 2.451 818 9 GH=z Stop 2.452 118 9 GH=z
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)
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PPSD (CH 2457)

# Agilent 21:81:13 Sep 16, 2084
Mkrl 2.456 965 & GHz
Ref 27.9 dBm #Atten 30 dB -3.61 dBm
#Peak
Log
1@
dB/
Offst
7.9
dB i

ol A

Ml 32
33 FS

£
f>5@k
Swp

Center 2,456 969 4 GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #Seep 108 5 (BA1 pts)

PPSD (CH 2462)

w5 Agilent 21:83:36 Sep 16, 2084
Mkrl 2.461 968 9 GH=z

Ref 27.9 dBm #Atten 36 dB -7.44 dBm
#Peak
Log
1@
dB/
Offst
7.9
dB

]} j’
a.m

dBm f \
LaRw

Ml 52
33 Fs

ECF)
f>5ak
Swp

Center 2.461 969 4 GHz Span 388 kHz
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)
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IEEE 802.11¢ Turbo mode
PPSD (CH 2437)
w5 Agilent 21:16:11 Sep 16, 2084

Mkrl 2.436 96839 & GHz
Ref 27.9 dBm #Atten 30 dB -9.48 dBm
#Peak
Log
1@
dB/
Offst
7.4
dBE
Ol i
2.0 3

dBm ) \
LaRw

Ml 52
33 Fs

L

ECF)
f>5ak
Swp

Center 2.436 969 8 GHz Span 388 kHz
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)

IEEE 802.11a Base mode
PPSD (CH 5745)
35 Agilent 90:80:33 Sep 17, 2004

Mkrl 5.744 3925 3 GHz

Ref 19.9 dBm #Atten 24 dB -2.96 dBm
#Peak
Log
1@
dB/
Offst
9.9
dB

dBm
#LgFv

Ml 52
53 F3

ECF)
f>5ak
Swp

Center 5.744 926 8 GH=z Span 388 kHz
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)
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PPSD (CH 5765)

- Agilent 88:84:11 Sep 17, 2004
Mkrl 5.764 924 3 GHz

Eef 19.9 dBm #Atten 24 dB -2.81 dBm
#Peak
Log
1@
dB/
Offst %
9.9
dBE

g.la WWWMM W%wwww
dBm
#LgPw

Ml 32
33 FS

£
f>5@k
Swp

Center 5.7684 924 3 GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #Seep 108 5 (BA1 pts)

PPSD (CH 5785)

w5 Agilent 90:13:51 Sep 17, 20684
Mkrl 5.784 923 5 GH=z

Ref 25.9 dBm #Atten 26 dB @8.89 dBm
#Peak

Log
1@
dB/
Offst ]
9.9 ]’
dBE

D
E-B@m AT D mef \MWWWN B

#Lafy

Ml 52
53 F3

ECF)
f>5ak
Swp

Center 5.784 923 A GHz Span 388 kHz
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)
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PPSD (CH 5805)

# Agilent 80:16:45 Sep 17, 2084

Mkrl G5.804 922 @ GHz
Ref 25.9 dBm #Atten 26 dB 2.63 dBm
#Peak
Log
1@
dB/
Offst
9.9
dB

DI } \
8.0 - .+.
dBm vwﬂ”WJ"va“xmuﬂWmJ”Jhr+W”MMWﬁWﬂP¢w¢”J R SAC P U S e
#LgPw

Ml 32
33 FS

£
f>5@k
Swp

Center 5.804 921 5 GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #Seep 108 5 (BA1 pts)

PPSD (CH 5825)

35 Agilent 90:19:08 Sep 17, 2004
Mkrl 5.824 921 5 GH=z

Ref 25.9 dBm #Atten 26 dB 2.18 dBm
#Peak

Log
14
dB/
Offst L
9.9 ?
dB

i } \
2.0 -

dBm vv“”f“wwvﬂwﬂmAﬂqukﬂﬁfﬁhwﬁi“ﬂJV*“J bﬂwvfﬁw$hﬂﬁ%hnﬁWﬂ»ﬂmﬂﬁwmnﬂﬁMrH%”Jv N
# 9P

Ml 52
53 F3

ECF)
f>5ak
Swp

Center 5.824 921 § GH=z Span 388 kHz
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)
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IEEE 802.11a Turbo mode
PPSD (CH 5760)
%5 Agilent 90:33:58 Sep 17, 20684

Mikrl 5.759 923 @ GH=z
Ref 25.9 dBm #Atten 26 dB 3.89 dBm
#Peak
Log
1@
dB/
Offst 3
9.9
dB

o, Il

dBm WWWMM WM%«WM

#Lafy

Ml 52
53 F3

ECF)
f>5ak
Swp

Center 5.759 923 A GHz Span 388 kHz
#Res BH 3 kHz #\JBW 18 kHz #5weep 100 5 (601 pts)

PPSD (CH 5800)

5 Agilent 88:36:15 Sep 17, 2004
Mkrl 5.793 921 6 GHz

Eef 25.9 dBm #Atten 26 dB 2.48 dBm
#Peak

Log
1@

dB/
Offst 1

o ]
o, |l

dBin MWMMM WMWWM

#LgPw

Ml 32
33 FS

£
f>5@k
Swp

Center 5.799 922 1 GHz Span 388 kHz
#Res BW 3 kHz #JBH 18 kH=z #Seep 108 5 (BA1 pts)
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7.5 RADIO FREQUENCY EXPOSURE
LIMIT

Systems operating under the provisions of this section shall be operated in a manner that ensures

that the public is not exposed to radio frequency energy levels in excess of the Commission's
guidelines. See §15.247(b)(4) and §1.1307(b)(1) of this chapter.

EUT Specification
EUT WLAN Ila+b/g Access Point
X] WLAN: 2.412GHz ~ 2.462GHz
[ ] WLAN: 5.18GHz ~ 5.32GHz / 5.50GHz ~ 5.70GHz
<] WLAN: 5.745GHz ~ 5825GHz
[ ] Others
Portable (<20cm separation)
Mobile (>20cm separation)
|| Others
[ ] Occupational/Controlled exposure (S = SmW/cm2)
X General Population/Uncontrolled exposure
(S=1mW/cm2)
[ ] Single antenna
X Multiple antennas
Antenna diversity [ ] Tx diversity
[ ] Rx diversity
X Tx/Rx diversity
IEEE 802.11a: 24.41 dBm (276.05mW)
Max. output power IEEE 802.11b: 22.97 dBm (198.15mW)
IEEE 802.11g: 23.54 dBm (225.94mW)
IEEE 802.11a: 6.72 dBi (Numeric gain: 4.698)
IEEE 802.11b/g: 2.35 dBi (Numeric gain: 1.717)
X] MPE Evaluation*
[ ] SAR Evaluation

Frequency band (Operating)

X

Device category

Exposure classification

Antenna gain (Max)

Evaluation applied

Note:

1. The maximum output power is 23.79dBm (239.33mW) at 5800Hz (with 4.698 numeric
antenna gain.)

2. DTS device is not subject to routine RF evaluation; MPE estimate is used to justify the

compliance.

3. For mobile or fixed location transmitters, no SAR consideration applied. The minimum

separation generally be used is at least 20 cm, even if the calculations indicate that the MPE

distance would be lesser.

TEST RESULTS

No non-compliance noted.
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Calculation

2
Given Ez,/M & S= E
d 3770

Where E = Field Strength in Volts / meter
P = Power in Watts
G=Numeric antenna gain
d=Distance in meters

S=Power Density in milliwatts / square centimeter

Combining equations and re-arranging the terms to express the distance as a function of the

remaining variables yields:
J [30xPx G
3770x S
Changing to units of mW and cm, using:

P mWw) =P (W)/1000 and
d (cm) =100 *d (m)

leOOX\/30x(P/1000)><G 0282 x [PxG
3770% S S

Where d = distance in cm

Yields

P = Power in mW
G = Numeric antenna gain
S = Power Density in mW /cm”2
Substituting the logarithmic form of power and gain using:
P mWw)=10" (P (dBm) / 10) and
G (numeric) = 10" (G (dBi) / 10)
Yields

10(P+G%O
V20

Where d = MPE safe distance in cm
P = Power in dBm
G = Antenna Gain in dBi
S = Power Density Limit in mW /cm”2

d =0.282x
Equation 1
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Maximum Permissible Exposure (2.4 GHz Band)

EUT output power = 239.33mW

Antenna Gain = 4.698 (Numeric gain)

S=1.0mW /cm”"2 from 1.1310 Table 1

Substituting these parameters into the above Equation 1:
=2 MPE Safe Distance = 9.46 cm

(For mobile or fixed location transmitters, the minimum separation distance is 20 cm, even if
calculations indicate that the MPE distance would be less.)
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7.6 SPURIOUS EMISSIONS
7.6.1 Conducted Measurement

LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified in Section 15.209(a) (see
Section 15.205(¢)).

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due
Spectrum Analyzer Agilent E4446A MY43360131 01/10/2005
Spectrum Analyzer R&S FSP30 100112 08/03/2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Spectrum
EUT ’ Analyzer
TEST PROCEDURE

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals
that require further investigation or measurements on the radiated emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to
100 KHz. The video bandwidth is set to 100 KHz.

Measurements are made over the 30MHz to 26GHzrange with the transmitter set to the lowest,
middle, and highest channels.

TEST RESULTS

No non-compliance noted
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Test Plot

IEEE 802.11b / CH Low

30MHz ~ 3.0GHz

- Agilent 14:58:59 Sep 11, 2064

Fef 130.9 dEpY

Mkrd4 2.68% GHz
#Atten 26 dB 51.92 dBpVY

#Peak

Log
1@

dB/

Offst

7.9

dB

]

53.9 B

dBpY .ﬁi) T

Al 9

LoRv e ]

PPENESTURPYII NAy YRS S TTY P B A RN | NETR—

W1 32

Start 30 MHz

Stop 3.080 GHz

#Res BH 1008 kH=z #\/BH 188 kHz Sweep 358.1 ms (6AL1 pts)
Marker Trace Type ¥ Axig Amplitude
1 1> Freq 238 MHz 5457 dBpl
2 c1n Freg 441 MHz 57.52 dBpll
3 1> Freq 2.416 GHz 188.94 dBpl
4 c1n Freg 2.688 GHz 51.92 dBpl
3.0GHz ~ 25GHz
%5 Agilent 14:51:56 Sep 11, 20684
Mkrl 13.93 GHz
Ref 130.9 dEpY #Atten 26 dB 56.31 dBpV
#Peak
Log
1@
dB/
Offst
7.4
dB
ol
88.9 )
M1 52
Start 3.80 GHz ~ Stop 2580 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 2.653 s (601 pts)
Markear Trace Type ¥ Axig Amplitude
1 c1n Freg 13.93 GHz 5E6.31 dBpl
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IEEE 802.11b / CH Mid
30MHz ~3GHz
w5 Agilent 14:53:24 Sep 11, 20684

4|

Mkrd 2.688 GHz

Ref 136.9 JdBEpV #Atten 26 dB 54,64 JdEpV
#Peak
Log
10 5
dB/ F
Offst
7.9
dB
]
894 ) 2 |
dEplY
L H |? T. || Jf"u L\ ?
(1 L RPN N VU FOSCY | .| PN P SO IS S P PRy RIS ey RN | PR Y
Y1 52
Start 30 MHz Stop 3.680 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 3581 ms (601 pts)
Markear Trace Type ¥ Axig Amplitude
1 (&5 Frag 238 MHz 54,71 dBEpll
2 1> Freq 441 MHz 57.28 dBpl
3 (&5 Frag 2.436 GH=z 189,43 dBEpll
4 1> Freq 2.688 GHz 54.64 dBpl
3GHz ~25GHz

- Agilent 14:53:58 Sep 11, 2004
Mkrl 13.93 GHz

Ref 136.9 JdBpV #Atten 26 dB 56.31 dBpV
#Peak
Log
1@
dB/

Offst
7.9
dB

]
89.4

dBpY 3
Lgﬂ‘-.-' S S— i, e MWWWWM

M1 32
Start 3.0 GH=z - Stop 25.80 GHz

#Res BW 186 kH= #\/BH 186 kH=z Sweep 2.653 5 (681 pts)

Marker Trace Type ¥ Axig Amplitude
1 [N Freq 13.93 GH=z 5E.31 dBpl
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IEEE 802.11b / CH High
30MHz ~3GHz
%5 Agilent 14:55:17 Sep 11, 20684

Mkrd 2.688 GHz

Ref 130.9 dEpY #Atten 26 dB 52.52 dBpV
#Peak
Log .
1@
dB/ T
Offst
7.4
dB
ol
87.9 s 2
dBEpV a
L H |? T. | Jﬂh"\"l IL ¢
(L L PSP | PP YN0 ) B PR WA T S WSSy SO ST S T TRt st
V1 352
Start 38 MHz Stop 3.888 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 3581 ms (601 pts)
Markear Trace Type ¥ Axig Amplitude
1 (&5 Freaq 238 MHz 54,62 dBEpll
2 1> Freq 441 MHz 57.76 dBpl
3 (&5 Freaq 2.468 GHz 187.94 dBpll
4 1> Freq 2.688 GHz 52.52 dBpl
3GHz ~ 25GHz

#e Agilent 14:55:48 Sep 11, 20@4

Mkrl 13.96 GHz
Ref 136.9 JdBpV #Atten 26 dB 56.29 dBpV
#Peak
Log
1@
dB/

Offst
7.9
dB

0]
87.9

1
dBpY WWWwM

Lgﬂu WWM L

Ml 52
Center 14.88 GHz " Span 27 GHz

#Res BW 186 kH= #\/BH 186 kH=z Sweep 2.653 5 (681 pts)

Marker Trace Type ¥ Axig Amplitude
1 [N Freq 13.96 GH=z 5E.29 dBpl
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IEEE 802.11g Base mode / CH Low

30MHz ~3GHz

%5 Agilent 15:55:51 Sep 11, 20684

Mkrd 2.688 GHz

Ref 130.9 dEpY #Atten 26 dB 54.84 dBpV
#Peak |
Log 3
16 fod
dB/
Offst
7.4
dB
ol
92.6 | I )
dEplY
BRU | i N
L0 L PPN W RPN, SO . LYY PPty SRV S PP U TSRV S e E T LT |
Y1 52
Start 38 MHz Stop 3.880 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 3581 ms (601 pts)
Markear Trace Type ¥ Axig Amplitude
1 (&5 Frag 238 MHz 4,68 dBEpll
2 1> Freq 441 MHz 57.26 dBpl
3 (&5 Frag 2.48E GH=z 112.65 dBEpll
4 1> Freq 2.688 GHz 54.84 dBpl
3GHz ~25GHz

- Agilent 15:56:29 Sep 11, 2004

Fef 130.9 dEpY

Mkrl 13.93 GHz
#Atten 26 dB 56.34 dBpVY

#Peak

Log
1@

dB/

Offst

7.9
dB

]

92.6

dBpY

N N WMWWWW

Lgﬂu = (e

ML 352

Center 14,00 GHz
#Res BH 188 kH=

- Span 27 GHz
#BH 188 kHz Sweep 2.653 5 (681 pts)

Marker Trace
1 [

Type
Freq

¥ Axig Amplitude
13.93 GH=z 5E.34 dBpl
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IEEE 802.11g Base mode / CH Mid
30MHz ~3GHz
%5 Agilent 16:80:04 Sep 11, 2084

Mkrd 2.688 GHz

Ref 130.9 dEpY #Atten 26 dB 59.85 dBpV
#Peak
Log 3
1@
dB/
Offst
7.4
dB
ol {
N 1;
" AR EARNER
LgH“-" L TSR LEYLIN LY) (YN SRCRIEN TR NPTV P T S T (P T =
V1 352
Start 38 MHz Stop 3.880 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 3581 ms (601 pts)
Markear Trace Type ¥ Axig Amplitude

1 [y Freaq 238 MHz EE.2E dBpl

2 [N Freq 441 MHz 58.26 dBpl

3 [y Freaq 2.441 GHz 111.73 dBpl

4 [N Freq 2.688 GH=z 59.85 dBpl
3GHz ~ 25GHz

# Agilent 16:81:34 Sep 11, 20@4

Mkrl 13.19 GHz
Ref 136.9 JdBpV #Atten 26 dB 56,83 dBpY
#Peak
Log
1@
dB/
Offst
7.9
dB
Ol
91.7

dEpY i
LafAu [= R S — o it SVl T el et

Ml 52
Center 14.88 GHz " Span 27 GHz
#Res BH 108 kHz #BH 188 kHz Sweep 2.653 5 (6A1 pts)

Marker Trace Type ¥ Axig Amplitude
1 [N Freq 13.19 GH=z S5E.83 dBpl
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IEEE 802.11¢ Base mode / CH High

30MHz ~3GHz

%5 Agilent 16:84:24 Sep 11, 2084

Mkrd 2.688 GHz

Ref 136.9 JdBEpV #Atten 26 dB 55.34 JdBpV
#Peak
Log
10 5
dB/
Offst |
7.9
dB J
] I
96,1 J 'l
dEpY /,H'"‘*‘J \ W
LgHU W‘Ul MMWINMWMWWM TR S A
Y1 52
Start 30 MHz Stop 3.680 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 3581 ms (601 pts)
Markear Trace Type ¥ Axig Amplitude
1 (&5 Frag 441 MHz EY.96 dBEpll
2 1> Freq 566 MHz 55.28 dBpl
3 (&5 Frag 2.4B5 GH=z 118.14 dBEpll
4 1> Freq 2.688 GHz 55.34 dBpl
3GHz ~25GHz

- Agilent 16:85:50 Sep 11, 2864

Fef 130.9 dEpY

Mkrl 13.82 GHz
#Atten 26 dB 56.49 dBpVY

#Peak

Log
1@

dB/

Offst
7.9

dB

]

6.1

dBpY

. MWWWW b

Lgﬂu g

ML 352

Start 3.00 GHz
#Res BH 188 kH=

. Stop 25.86 GHz
#BH 188 kHz Sweep 2.653 5 (681 pts)

Marker Trace
1 [

Type
Freq

¥ Axig Amplitude
13.82 GH=z 5E.49 dBpl)
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IEEE 802.11¢ Turbo mode / CH Mid
30MHz ~3GHz
%5 Agilent 16:87:53 Sep 11, 20684

Mkrd 2.688 GHz

Ref 130.9 dEpY #Atten 26 dB 59.21 dBpV
#Peak
Log 3
1@ <
dB/ r.
Offst
7.4
dB
ol
91.8 . |
dBEpV :
AR FAR
LQHU T FPUE | YT Ky | N INRTORAR S MUY Y AP S PR T——— JEET T e
V1 352
Start 38 MHz Stop 3.880 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 3581 ms (601 pts)
Markear Trace Type ¥ Axig Amplitude

1 [y Freaq 238 MHz EE.21 dBEpl

2 [N Freq 441 MHz 57.22 dBpl

3 [y Freaq 2.446 GHz 111.79 dBpl

4 [N Freq 2.688 GH=z 59.21 dBpl
3GHz ~ 25GHz

#e Agilent 16:89:01 Sep 11, 204

Mkrl 13.23 GHz
Ref 136.9 JdBpV #Atten 26 dB 57.15 dBpV
#Peak
Log
1@
dB/
Offst
7.9
dB

DI
91.8 .

dBEpY
LyAw N DR MWWWWW

Ml 52
Center 14.88 GHz - Span 27 GHz
#Res BH 108 kHz #BH 188 kHz Sweep 2.653 5 (6A1 pts)

Marker Trace Type ¥ Axig Amplitude
1 [N Freq 13.23 GH=z 57.15 dBpl
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IEEE 802.11a Base mode / CH Low
30MHz ~ 8GHz
w5 Agilent 18:57:46 Sep 11, 20684

Mkrl 5.742 GHz

Ref 124.9 dEpV #Atten 26 dB 167.24 JEpY
#Peak
Log
1@
dB/
Offst
9.9
dB

1]
87.2

dBPU I fﬂJ/w T IL\»«\»M.'. s e et oo |

LQHU IV WETIR RN MRS S e

V1 sz
Start 30 MHz Stop 3.680 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 961 ms (EA1 pts)

Markear Trace Type ¥ Axig Amplitude
1 [y Freaq E.742 GHz 1687.24 dBpl

ey

8GHz ~ 40GHz

#5 Agilent 18:58:29 Sep 11, 20@4

Mkrl 37.39 GHz
Ref 124.9 dBpV #Atten 20 dB 55.36 dBpV
#Peak
Log
1@
dB/
Offst
9.9
dB

0]

1

<
81.2 M""M e
dEpY o

LaAw

|
%
é
2
|

M1 32
Start 8.0 GH=z . Stop 40.88 GHz
#Res BH 188 kH= #JBH 188 kH= Sweep 3.858 5 (6A1 pts)

Marker Trace Type ¥ Axig Amplitude
1 [N Freq 37.349 GH=z E5.36 dBpl
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IEEE 802.11a Base mode / CH Mid
30MHz ~ 8GHz
w5 Agilent 19:81:48 Sep 11, 20684

Mikrl 5.795 GH=z
Ref 124.9 dEpV #Atten 26 dB 167,12 JdBpV
#Peak
Log
1@
dB/
Offst
9.9
dB
] ‘
871 I[|I
dBpV o Lﬁ

e

V1 sz
Start 30 MHz Stop 3.680 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 961 ms (EA1 pts)

Markear Trace Type ¥ Axig Amplitude
1 [y Freaq E.795 GHz 1687.12 dBpl

8GHz ~ 40GHz

#e Agilent 19:82:47  Sep 11, 20@4

Mkrl 37.33 GHz
Ref 124.9 dBpV #Atten 20 dB 56.51 dBpV
#Peak
Log
1@
dB/
Offst
9.9
dB

0]
871 T

p»—*

M1 32
Start 8.0 GH=z " Stop 40.88 GHz
#Res BH 188 kH= #JBH 188 kH= Sweep 3.858 5 (6A1 pts)

Marker Trace Type ¥ Axig Amplitude
1 [N Freq 37.33 GH=z EE.51 dBpl
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IEEE 802.11a Base mode / CH High
30MHz ~ 8GHz
w5 Agilent 19:84:22 Sep 11, 20684

Mikrl 5.835 GH=z
Ref 124.9 dEpV #Atten 26 dB 186,25 JdEpY
#Peak
Log
1@
dB/
Offst
9.9
dB
] I
862 IIIL

dEpY {M_,-"W"'rl 0y '.~M
B e it il o,

LQHU WY FPR—— . S— [P

e

V1 sz
Start 30 MHz Stop 3.680 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 961 ms (EA1 pts)

Markear Trace Type ¥ Axig Amplitude
1 [y Freaq E.835 GHz 16E6.25 dBpl

8GHz ~ 40GHz

- Agilent 19:85:40 Sep 11, 2064
Mkrl 37.33 GHz

Eef 124.9 dEpY #Atten 20 dB 67.17 dEpY
#Peak

Log
1@
dB/
Offst
9.9
dB

Ol

86.2 MMWJJJ Y

}0»—1

Ml 52
Center 24.88 GHz . Span 37 GHz
#Res BH 108 kHz #BH 188 kHz Sweep 3.858 5 (601 pts)

Marker Trace Type ¥ Axig Amplitude
1 [N Freq 37.349 GH=z E7.17 dBpl
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IEEE 802.11a Turbo mode / CH Low
30MHz ~ 8GHz
%5 Agilent 19:11:58 Sep 11, 20684

Mkrl 5.795 GHz

Ref 124.9 dEpV #Atten 26 dB 116,83 JEpY
#Peak

Log
1@
dB/
Dffst
9.9
dB
ol |

Lg A WWM‘*WW

=

s Ml VO ttebiiny

V1 sz
Start 30 MHz Stop 3.680 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 961 ms (EA1 pts)

Markear Trace Type ¥ Axig Amplitude
1 [y Freaq E.795 GHz 118.83 dBpl

8GHz ~ 40GHz

# Agilent 19:18:28 Sep 11, 204

Mkrl 37.33 GHz
Ref 124.9 dBpV #Atten 20 dB 57.11 dBpV
#Peak
Log
1@
dB/
Offst
9.9
dB

]
85.4

dEpVY W_JMM\NM’J

[0

M1 32
Start 8.0 GH=z . Stop 40.88 GHz
#Res BH 188 kH= #JBH 188 kH= Sweep 3.858 5 (6A1 pts)

Marker Trace Type ¥ Axig Amplitude
1 [N Freq 37.33 GH=z E7.11 dBpl
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IEEE 802.11a Turbo mode / CH High
30MHz ~ 8GHz
w5 Agilent 19:89:25  Sep 11, 20684

4|

Mkrl 5.742 GH=z
Ref 124.9 dEpV #Atten 26 dB 168,36 JdEpV
#Peak
Log
1@
dB/
Offst
9.9
dB
]
884 .'{ il

dEpY \/_,J"'" e l"w_"
i 2] " st =mand

Lgl:]\.-' ATRUTSITII ] T ErE——y T T e

$r e

V1 sz
Start 30 MHz Stop 3.680 GHz
#Res BH 188 kHz #UBH 188 kHz Sweep 961 ms (EA1 pts)

Markear Trace Type ¥ Axig Amplitude
1 [y Freaq E.742 GHz 168.26 dBpl

8GHz ~ 40GHz

#5 Agilent 19:15:43  Sep 11, 20@4

Mkrl 37.49 GHz
Ref 124.9 dBpV #Atten 20 dB 57.73 dBpV
#Peak
Log
1@
dB/
Offst
9.9
dB

]

9.9 s

ﬁBI:U WMMWWWLWM
gAw

e

Ml 52
Center 24.88 GHz Span 37 GHz
#Res BH 108 kHz #BH 188 kHz Sweep 3.858 5 (601 pts)

Marker Trace Type ¥ Axig Amplitude
1 [N Freq 37.49 GHz E7.73 dBpl
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7.6.2 Radiated Emissions

LIMIT

1. Except as provided elsewhere in this Subpart, the emissions from an intentional radiator shall
not exceed the field strength levels specified in the following table:

Frequency (MHz) Field Strength (mV/m) Measurement Distance (m)
30-88 100* 3
88-216 150%* 3
216-960 200* 3
Above 960 500 3

Note: Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this Section shall not be located in the frequency bands 54-72 MHz, 76-88
MHz, 174-216 MHz or 470-806 MHz. However, operation within these frequency bands is
permitted under other sections of this Part, e.g., Sections 15.231 and 15.241.

2. In the above emission table, the tighter limit applies at the band edges.

Frequency (Hz) Field Strength Field Strength
auensy (nV/m at 3-meter) (dBpV/m at 3-meter)
30-88 100 40
88-216 150 435
216-960 200 46
Above 960 500 54
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MEASUREMENT EQUIPMENT USED

Open Area Test Site # 3
Name of Equipment | Manufacturer Model Serial Number | Calibration Due

Spectrum Analyzer ADVANTEST R3261A N/A 03/18/2005
EMI Test Receiver R&S ESVS20 838804/004 01/04/2005
Pre-Amplifier HP 8447D 2944A09173 03/03/2005
Bilog Antenna SCHWAZBECK VULB9163 145 07/05/2005

Turn Table EMCO 2081-1.21 9709-1885 N.C.R

Antenna Tower EMCO 2075-2 9707-2060 N.C.R

Controller EMCO 2090 9709-1256 N.C.R

RF Switch ANRITSU MP59B M53867 N.CR
Site NSA C&C N/A N/A 09/06/2005
Horn antenna Schwarzbeck BBHA 9120 D210 02/23/2005
Loop Antenna EMCO 6502 2356 07/10/2005
Pre-Amplifier HP 8449B 3008B00965 10/02/2004

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Below 1 GHz
Antenna
d tower
3m ‘ Bi-log
EUT \ ‘ // antenna
\ 4dm /
Spectrum

— L analyzer
{ J i

Turntable

>
]
ofd
000

Reference ground plane
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Above 1 GHz

Antenna

e tower

3m Horn
H v~
A7 d antenna

EUT
_\ 4m

/ Spectrum
A —— analyzer
[ J
v | ‘
Turntable 0.8m Im \ e
A ~ Pre-amp -\_g % S
f [ ] [ ]
TEST PROCEDURE

1. The EUT is placed on a turntable, which is 0.8m above ground plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And also, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

6. Set the spectrum analyzer in the following setting as:
Below 1GHz:
RBW=100kHz / VBW=300kHz / Sweep=AUTO
Above 1GHz:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

7. Repeat above procedures until the measurements for all frequencies are complete.
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]

TEST RESULTS

Below 1 GHz

Operation Mode: TX IEEE 802.11b / CH Low Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang

Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. Dﬁzcdt:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V (PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
110.10 Vv Peak 18.92 12.84 31.76 43.50 -11.74
160.50 Vv Peak 25.55 11.42 36.97 43.50 -6.53
169.95 Vv Peak 25.19 12.15 37.34 43.50 -6.16
500.67 Vv Peak 11.12 22.53 33.65 46.00 -12.35
550.83 Vv Peak 11.24 24.30 35.54 46.00 -10.46
770.17 Vv Peak 8.39 25.98 34.37 46.00 -11.63
81.75 H Peak 19.91 9.96 29.87 40.00 -10.13
487.83 H Peak 12.36 21.94 34.30 46.00 -11.70
500.67 H Peak 13.12 22.53 35.65 46.00 -10.35
549.67 H Peak 11.94 24.27 36.21 46.00 -9.79
660.50 H Peak 10.58 25.07 35.65 46.00 -10.35
770.17 H Peak 10.05 25.98 36.03 46.00 -9.97

Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kH:z.
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Operation Mode: TX IEEE 802.11b / CH Mid Test Date: September 17, 2004
Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. D;/}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
87.60 v Peak 19.61 11.47 31.08 40.00 -8.92
98.40 v Peak 16.53 13.80 30.33 43.50 -13.17
330.33 v Peak 14.45 17.50 31.95 46.00 -14.05
500.67 v Peak 11.45 22.53 33.98 46.00 -12.02
550.83 A% Peak 9.57 24.30 33.87 46.00 -12.13
770.17 v Peak 8.22 25.98 34.20 46.00 -11.80
240.15 H Peak 19.21 15.92 35.13 46.00 -10.87
270.30 H Peak 19.08 15.82 34.90 46.00 -11.10
500.67 H Peak 13.95 22.53 36.48 46.00 -9.52
549.67 H Peak 10.44 24.27 34.71 46.00 -11.29
660.50 H Peak 12.58 25.07 37.65 46.00 -8.35
772.50 H Peak 8.24 26.00 34.24 46.00 -11.76
Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

“« ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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Operation Mode: TX IEEE 802.11b / CH High Test Date: September 17, 2004
Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. D;/}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
36.30 v Peak 20.00 13.13 33.13 40.00 -6.87
51.60 v Peak 17.21 15.15 32.36 40.00 -7.64
500.67 v Peak 11.95 22.53 34.48 46.00 -11.52
549.67 v Peak 10.27 24.27 34.54 46.00 -11.46
659.33 A% Peak 9.09 25.05 34.14 46.00 -11.86
770.17 v Peak 8.89 25.98 34.87 46.00 -11.13
240.15 H Peak 18.88 15.92 34.80 46.00 -11.20
478.50 H Peak 18.33 21.50 39.83 46.00 -6.17
500.67 H Peak 12.95 22.53 35.48 46.00 -10.52
549.67 H Peak 12.94 24.27 37.21 46.00 -8.79
660.50 H Peak 10.74 25.07 35.81 46.00 -10.19
770.17 H Peak 9.05 25.98 35.03 46.00 -10.97
Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

“« ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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Operation Mode: TX IEEE 802.11g Base mode / CH Low  Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang

Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. D;/}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
141.15 \'% Peak 18.51 10.90 29.41 43.50 -14.09
240.00 \% Peak 14.88 15.92 30.80 46.00 -15.20
500.67 \'% Peak 14.28 22.53 36.81 46.00 -9.19
549.67 \% Peak 11.10 24.27 35.37 46.00 -10.63
659.33 \% Peak 9.42 25.05 34.47 46.00 -11.53
769.00 \% Peak 11.71 25.98 37.69 46.00 -8.31
240.15 H Peak 18.38 15.92 34.30 46.00 -11.70
277.05 H Peak 19.23 15.79 35.02 46.00 -10.98
500.67 H Peak 12.62 22.53 35.15 46.00 -10.85
549.67 H Peak 12.94 24.27 37.21 46.00 -8.79
659.33 H Peak 10.75 25.05 35.80 46.00 -10.20
770.17 H Peak 7.89 25.98 33.87 46.00 -12.13

Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

“« ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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Operation Mode: TX IEEE 802.11g Base mode / CH Mid  Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang

Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. D;/}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
141.15 \'% Peak 17.18 10.90 28.08 43.50 -15.42
240.15 \% Peak 15.55 15.92 31.47 46.00 -14.53
330.33 \'% Peak 13.95 17.50 31.45 46.00 -14.55
499.50 \% Peak 13.49 22.49 35.98 46.00 -10.02
549.67 \% Peak 10.94 24.27 35.21 46.00 -10.79
770.17 \'% Peak 9.22 25.98 35.20 46.00 -10.80
240.15 H Peak 18.55 15.92 34.47 46.00 -11.53
330.33 H Peak 15.61 17.50 33.11 46.00 -12.89
499.50 H Peak 13.82 22.49 36.31 46.00 -9.69
549.67 H Peak 15.44 24.27 39.71 46.00 -6.29
659.33 H Peak 11.92 25.05 36.97 46.00 -9.03
769.00 H Peak 8.38 25.98 34.36 46.00 -11.64

Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

“« ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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Operation Mode: TX IEEE 802.11g Base mode / CH High  Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.

Freq. Ant.Pol. D;}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V (PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
240.15 \% Peak 15.71 15.92 31.63 46.00 -14.37
330.33 \% Peak 15.11 17.50 32.61 46.00 -13.39
500.67 \% Peak 13.28 22.53 35.81 46.00 -10.19
549.67 \% Peak 11.27 24.27 35.54 46.00 -10.46
769.00 \% Peak 9.88 25.98 35.86 46.00 -10.14
879.83 \% Peak 4.58 27.80 32.38 46.00 -13.62
240.15 H Peak 18.38 15.92 34.30 46.00 -11.70
330.33 H Peak 15.45 17.50 32.95 46.00 -13.05
499.50 H Peak 13.16 22.49 35.65 46.00 -10.35
550.83 H Peak 10.74 24.30 35.04 46.00 -10.96
660.50 H Peak 11.24 25.07 36.31 46.00 -9.69
770.17 H Peak 6.89 25.98 32.87 46.00 -13.13

Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

‘ ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kH:z.
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Operation Mode: TX IEEE 802.11g Turbo mode / CH Mid  Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang

Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. D;}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V (PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
240.15 Vv Peak 14.88 15.92 30.80 46.00 -15.20
330.33 Vv Peak 13.28 13.28 26.56 46.00 -19.44
549.67 Vv Peak 11.10 24.27 35.37 46.00 -10.63
660.50 Vv Peak 7.08 25.07 32.15 46.00 -13.85
772.50 Vv Peak 8.57 26.00 34.57 46.00 -11.43
879.83 Vv Peak 7.58 27.80 35.38 46.00 -10.62
141.60 H Peak 22.95 10.91 33.86 43.50 -9.64
240.15 H Peak 21.05 15.92 36.97 46.00 -9.03
330.33 H Peak 18.28 17.50 35.78 46.00 -10.22
549.67 H Peak 14.10 24.27 38.37 46.00 -7.63
660.50 H Peak 13.41 25.07 38.48 46.00 -7.52
763.17 H Peak 10.16 25.95 36.11 46.00 -9.89

Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

‘ ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kH:z.
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Operation Mode: TX IEEE 802.11a Base mode / CH 5745  Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang

Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. D;/}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
500.67 Vv Peak 8.95 22.53 31.48 46.00 -14.52
550.83 Vv Peak 10.57 24.30 34.87 46.00 -11.13
660.50 Vv Peak 6.24 25.07 31.31 46.00 -14.69
770.17 Vv Peak 7.39 25.98 33.37 46.00 -12.63
879.83 Vv Peak 5.08 27.80 32.88 46.00 -13.12
990.67 Vv Peak 4.56 29.62 34.18 54.00 -19.82
329.17 H Peak 16.10 17.47 33.57 46.00 -12.43
499.50 H Peak 10.99 22.49 33.48 46.00 -12.52
549.67 H Peak 13.77 24.27 38.04 46.00 -7.96
659.33 H Peak 13.09 25.05 38.14 46.00 -7.86
770.17 H Peak 8.22 25.98 34.20 46.00 -11.80
903.17 H Peak 2.74 28.19 30.93 46.00 -15.07

Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

“« ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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Operation Mode: TX IEEE 802.11a Base mode / CH 5785  Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang

Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. D;/}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
330.33 Vv Peak 12.95 17.50 30.45 46.00 -15.55
500.67 Vv Peak 8.12 22.53 30.65 46.00 -15.35
549.67 Vv Peak 10.44 24.27 34.71 46.00 -11.29
660.50 Vv Peak 8.24 25.07 33.31 46.00 -12.69
770.17 Vv Peak 10.22 25.98 36.20 46.00 -9.80
879.83 Vv Peak 5.92 27.80 33.72 46.00 -12.28
330.33 H Peak 16.28 17.50 33.78 46.00 -12.22
499.50 H Peak 12.82 22.49 35.31 46.00 -10.69
549.67 H Peak 13.44 24.27 37.71 46.00 -8.29
659.33 H Peak 12.09 25.05 37.14 46.00 -8.86
766.67 H Peak 8.36 25.97 34.33 46.00 -11.67
878.67 H Peak 3.08 27.78 30.86 46.00 -15.14

Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

“« ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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m Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

Operation Mode: TX IEEE 802.11a Base mode / CH 5825  Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang

Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. D;/}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
330.33 Vv Peak 12.45 17.50 29.95 46.00 -16.05
500.67 Vv Peak 8.95 22.53 31.48 46.00 -14.52
549.67 Vv Peak 10.10 24.27 34.37 46.00 -11.63
660.50 Vv Peak 5.08 25.07 30.15 46.00 -15.85
770.17 Vv Peak 7.55 25.98 33.53 46.00 -12.47
879.83 Vv Peak 6.58 27.80 34.38 46.00 -11.62
279.75 H Peak 17.44 15.89 33.33 46.00 -12.67
330.33 H Peak 16.45 17.50 33.95 46.00 -12.05
500.67 H Peak 11.12 22.53 33.65 46.00 -12.35
550.83 H Peak 13.57 24.30 37.87 46.00 -8.13
660.50 H Peak 12.58 25.07 37.65 46.00 -8.35
770.17 H Peak 12.22 25.98 38.20 46.00 -7.80

Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

“« ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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4|

Operation Mode: TX IEEE 802.11a Turbo mode / CH 5760 Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang

Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. D;/}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
141.60 \'% Peak 19.45 10.91 30.36 43.50 -13.14
321.00 \% Peak 15.13 17.25 32.38 46.00 -13.62
440.00 \'% Peak 13.84 20.28 34.12 46.00 -11.88
549.66 \% Peak 11.44 24.27 35.71 46.00 -10.29
659.33 \% Peak 6.42 25.05 31.47 46.00 -14.53
770.17 \'% Peak 8.22 25.98 34.20 46.00 -11.80
141.60 H Peak 21.62 10.91 32.53 43.50 -10.97
330.33 H Peak 15.28 17.50 32.78 46.00 -13.22
500.67 H Peak 13.12 22.53 35.65 46.00 -10.35
550.83 H Peak 13.07 24.30 37.37 46.00 -8.63
659.33 H Peak 15.09 25.05 40.14 46.00 -5.86
766.67 H Peak 13.02 25.97 38.99 46.00 -7.01

Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

“« ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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4|

Operation Mode: TX IEEE 802.11a Turbo mode / CH 5800 Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang

Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. Ant.Pol. D;/}z;t:r Reading Factor Actual FS Limit 3m |Safe Margin
(MHz) H/V PK/QP) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
330.33 \'% Peak 13.11 17.50 30.61 46.00 -15.39
499.50 \% Peak 8.49 22.49 30.98 46.00 -15.02
549.67 \'% Peak 10.60 24.27 34.87 46.00 -11.13
659.33 \% Peak 7.75 25.05 32.80 46.00 -13.20
770.17 \% Peak 11.55 25.98 37.53 46.00 -8.47
879.83 \% Peak 5.58 27.80 33.38 46.00 -12.62
141.60 H Peak 22.12 10.91 33.03 43.50 -10.47
291.90 H Peak 17.16 16.37 33.53 46.00 -12.47
500.67 H Peak 12.78 22.53 35.31 46.00 -10.69
550.83 H Peak 14.07 24.30 38.37 46.00 -7.63
660.50 H Peak 13.91 25.07 38.98 46.00 -7.02
770.17 H Peak 8.39 25.98 34.37 46.00 -11.63

Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak detector mode.

“« ’

3. Data of measurement within this frequency range shown ““ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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FCC ID: HEDWA6102X

Compliance Certification Services Inc.
Report No: 40812001RP1

Date of Issue: September 23, 2004

Above 1 GHz
Operation Mode: TX IEEE 802.11b / CH Low Test Date: September 17, 2004
Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol Pea}( AV. Ant. / CL Actual Fs P‘e al‘( I}V. Margin
(MHz)| H/V Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) | (dB) ((dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1836.67| V 50.84 -5.49 45.35 74.00 54.00 -8.65 | Peak
4824.00 V 47.88 47.61 1.69 53.51 49.30 74.00 54.00 -470 | AVG
7236.00 | V 50.39 41.95 5.63 56.02 47.58 74.00 54.00 642 | AVG
9648.00 | V 44.55 35.22 9.30 53.84 44.51 74.00 54.00 9.49 | AVG
12060.00  V 45.02 33.34 10.57 55.59 43.91 74.00 54.00 | -10.09 | AVG
N/A
482400 H 51.06 46.08 1.69 52.75 47.77 74.00 54.00 623 | AVG
7236.00| H 51.49 44.18 5.63 57.12 49.81 74.00 54.00 419 | AVG
9648.00 H 43.83 32.33 9.30 53.12 41.62 74.00 54.00 | -12.38 | AVG
12060.00, H 45.24 33.10 10.57 55.81 43.67 74.00 54.00 | -1033 | AVG
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.
2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable

limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto
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Operation Mode: TX IEEE 802.11b / CH Mid Test Date: September 17, 2004
Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol Pea_k AV. Ant. / CL Actual Fs P_e al_( I.XV. Margin
(MHz) | H/V Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1836.67| V 50.50 -5.49 45.01 74.00 54.00 -8.99 | Peak
487400 V 50.18 45.33 1.84 52.02 47.17 74.00 54.00 -6.83 | AVG
7311.00| V 51.59 44.97 5.84 57.43 50.81 74.00 54.00 -3.19 | AVG
9748.00 | V 44.80 33.64 9.53 54.33 43.17 74.00 54.00 | -10.83 | AVG
12185.00[ V 44.88 33.74 10.35 55.23 44.09 74.00 54.00 991 | AVG
N/A
487400 | H 49.06 1.84 50.90 74.00 54.00 -3.10 | Peak
7311.00 | H 53.26 53.26 5.84 59.10 49.58 74.00 54.00 442 | AVG
9748.00 | H 42.44 9.53 51.97 74.00 54.00 203 | Peak
12185.00 H 44.99 44.99 10.35 55.34 42.97 74.00 54.00 | -11.03 | AVG
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto
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FCC ID: HEDWA6102X

Compliance Certification Services Inc.
Report No: 40812001RP1

Date of Issue: September 23, 2004

Operation Mode: TX IEEE 802.11b / CH High Test Date: September 17, 2004
Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol Pea_k AV. Ant. / CL Actual Fs P_e al_( I.XV. Margin
(MHz) | H/V Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
4924.00 % 49.44 1.99 51.43 74.00 54.00 2.57 Peak
7386.00 \% 52.23 45.98 6.02 58.24 51.99 74.00 54.00 -2.01 AVG
9848.00 \% 43.62 32.33 9.76 53.38 42.09 74.00 54.00 1191 | AVG
12310.00, V 45.28 30.11 10.12 55.40 40.23 74.00 54.00 -13.77 | AVG
N/A
4924.00 H 47.82 1.99 49.81 74.00 54.00 -4.19 Peak
7386.00 H 51.41 43.63 6.02 57.42 49.64 74.00 54.00 436 | AVG
9848.00 H 42.18 9.76 51.94 74.00 54.00 2.06 | Peak
12310.00f H 43.76 29.82 10.12 53.88 39.94 74.00 54.00 -14.06 | AVG
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.
2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable

limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto
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FCC ID: HEDWA6102X

Compliance Certification Services Inc.
Report No: 40812001RP1

Date of Issue: September 23, 2004

Operation Mode: TX IEEE 802.11g Base mode / CH Low  Test Date: September 17, 2004
Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol Pea_k AV. Ant. / CL Actual Fs P_e al_( I.XV. Margin
(MHz) | H/V Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1836.67 % 52.17 -5.49 46.68 74.00 54.00 -7.32 Peak
4824.00 \% 51.85 37.93 1.69 53.54 39.62 74.00 54.00 1438 | AVG
7236.00 \% 61.75 44.77 5.63 67.38 50.40 74.00 54.00 360 | AVG
9648.00 \% 43.08 29.71 9.30 52.38 39.01 74.00 54.00 1499 | AVG
12060.00]  V 51.39 34.18 10.57 61.96 44.75 74.00 54.00 2925 | AVG
N/A
4824.00 H 47.69 33.96 1.69 49.38 35.65 74.00 54.00 -18.35 | AVG
7236.00 59.49 42.53 5.63 65.12 48.16 74.00 54.00 584 | AVG
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto
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FCC ID: HEDWA6102X

Compliance Certification Services Inc.
Report No: 40812001RP1

Date of Issue: September 23, 2004

Operation Mode: TX IEEE 802.11g Base mode / CH Mid  Test Date: September 17, 2004
Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol Pea_k AV. Ant. / CL Actual Fs P_e al_( I.XV. Margin
(MHz)| H/V Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1836.67 % 51.34 -5.49 45.85 74.00 54.00 -8.15 Peak
4874.00 \% 51.03 37.33 1.84 52.87 39.17 74.00 54.00 -14.83 | AVG
7311.00 \% 64.81 45.74 5.84 70.65 51.58 74.00 54.00 242 | AVG
9748.00 \% 43.35 28.88 9.53 52.88 38.41 74.00 54.00 1559 | AVG
12185.00 V 51.58 35.11 10.35 61.93 45.46 74.00 54.00 -8.54 | AVG
N/A
4874.00 H 51.68 36.84 1.84 53.52 38.68 74.00 54.00 -1532 | AVG
7311.00 61.49 45.88 5.84 67.33 51.72 74.00 54.00 228 | AVG
9748.00 H 52.51 35.86 9.53 62.04 45.39 74.00 54.00 -8.61 AVG
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.
2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable

limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto
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FCC ID: HEDWA6102X

Compliance Certification Services Inc.
Report No: 40812001RP1

Date of Issue: September 23, 2004

Operation Mode: TX IEEE 802.11g Base mode / CH High  Test Date: September 17, 2004
Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol Pea_k AV. Ant. / CL Actual Fs P_e al_( I.XV. Margin
(MHz)| H/V Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1836.67 \% 51.84 -5.49 46.35 74.00 54.00 -7.65 | Peak
4924.00| V 52.57 38.67 1.99 54.56 40.66 74.00 54.00 | -13.34 | AVG
7386.00 \% 67.75 45.38 6.02 73.76 51.39 74.00 54.00 -2.61 AVG
9848.00 | V 42.08 30.00 9.76 51.84 39.76 74.00 54.00 | -1424 | AVG
12310.00 V 48.84 33.56 10.12 58.96 43.68 74.00 54.00 | -10.32 | AVG
N/A
4924.00 H 50.79 37.01 1.99 52.78 39.00 74.00 54.00 | -15.00 | AVG
7386.00 H 61.52 46.38 6.02 67.53 52.39 74.00 54.00 -1.61 | AVG
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.
2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable

limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto
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= Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

Operation Mode: TX IEEE 802.11g Turbo mode / CH Mid  Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Frea. | Ant. Pol| _F€ak AV  |Ant./CL Actual Fs Peak AV Marein
(MI-;lz. ) HN Reading | Reading CF Peak AV Limit Limit ( ng) Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
487400 V 47.69 33.75 1.84 49.53 35.59 74.00 54.00 | -18.41 | AVG
7311.00| V 59.72 43.64 5.84 65.56 49.48 74.00 54.00 452 | AVG
N/A
7311.00 |  H 55.04 39.29 5.84 60.88 45.13 74.00 54.00 -8.87 | AVG
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable

limit) and considered that's already beyond the background noise floor.
3. Radiated emissions measured in frequency above 1000MHz were made with an

instrument using Peak detector mode and average detector mode of the emission shown

in Actual FS column.
4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,

Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,

Sweep time = Auto
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Compliance Certification Services Inc.

Report No: 40812001RP1 FCC ID: HEDWA6102X

Date of Issue: September 23, 2004

Operation Mode: TX IEEE 802.11a Base mode / CH 5745  Test Date: September 17, 2004
Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Frea. | Ant. Pol Peak AV  |Ant./CL Actual Fs Peak AV Marein
(MI-;lz. ) HN Reading | Reading CF Peak AV Limit Limit ( ng) Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
11490.00 57.03 42.38 9.80 66.83 52.18 74.00 54.00 -1.82 | AVG
17235.00 54.27 40.37 12.26 66.53 52.63 74.00 54.00 -137 | AVG
N/A
11490.00, H 52.74 38.03 9.80 62.54 47.83 74.00 54.00 -6.17 | AVG
17235.00f H 56.23 41.61 12.26 68.49 53.87 74.00 54.00 -0.13 | AVG
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto

Page 123



— m Compliance Certification Services Inc.
=

Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

Operation Mode: TX IEEE 802.11a Base mode / CH 5785  Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. | Ant. Pol . . N .. Margin
(MHz) | H/V Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m) |(dBuV/m)
11570.00 A% 57.06 42.40 9.91 66.97 52.31 74.00 54.00 -1.69 AVG
17355.00 \% 53.87 39.62 12.86 66.73 52.48 74.00 54.00 -1.52 AVG
N/A
11570.00 H 48.75 34.99 9.91 58.66 44.90 74.00 54.00 -9.10 AVG
17355.00 H 54.45 40.52 12.86 67.31 53.38 74.00 54.00 -0.62 AVG
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.
2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if

no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto
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— m Compliance Certification Services Inc.
= Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

Operation Mode: TX IEEE 802.11a Base mode / CH 5825  Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Peak AV Ant./ CL Actual Fs Peak AV .

Freq. | Ant. Pol . . N .. Margin
(MHz) | H/V Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)

11650.00 A 55.58 40.82 10.05 65.63 50.87 74.00 54.00 3.13 AVG
17475.00, V 55.33 39.52 13.45 68.78 52.97 74.00 54.00 -1.03 AVG
N/A

11650.00 H 54.87 41.15 10.05 64.92 51.20 74.00 54.00 -2.80 AVG
17475.00 H 54.81 40.22 13.45 68.26 53.67 74.00 54.00 -0.33 AVG
N/A

Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.
2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if

no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto
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Operation Mode: TX IEEE 802.11a Turbo mode / CH 5765 Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. | Ant. Pol . . N .. Margin
(MHz) | H/V Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m) |(dBuV/m)
11520.00 \Y 56.30 42.16 9.82 66.12 51.98 74.00 54.00 -2.02 AVG
17280.00f Vv 53.34 39.62 12.51 65.85 52.13 74.00 54.00 -1.87 | AVG
N/A
11520.00 H 54.85 40.52 9.82 64.67 50.34 74.00 54.00 -3.66 AVG
17280.00 H 49.03 36.02 12.51 61.54 48.53 74.00 54.00 -5.47 AVG
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto
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Operation Mode: TX IEEE 802.11a Turbo mode / CH 5800 Test Date: September 17, 2004

Temperature: 28°C Tested by: Jason Chang
Humidity: 60% RH Polarity:  Ver./ Hor.
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. | Ant. Pol . . N .. Margin
(MHz) | H/V Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m) |(dBuV/m)
11600.00 \Y 53.96 39.31 9.96 63.92 49.27 74.00 54.00 -4.73 AVG
17400.00{ Vv 50.22 35.35 13.10 63.32 48.45 74.00 54.00 555 | AVG
N/A
11600.00 H 54.71 40.38 9.96 64.67 50.34 74.00 54.00 -3.66 AVG
17400.00 H 48.44 35.43 13.10 61.54 48.53 74.00 54.00 -5.47 AVG
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz to 10th harmonics of fundamental, RBW = IMHz, VBW = IMHz,
Sweep time = Auto.

b. AV Setting 1GH z to 10th harmonics of fundamental, RBW = IMHz, VBW = 10Hz,
Sweep time = Auto
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7.7 POWERLINE CONDUCTED EMISSIONS
LIMIT

For an intentional radiator which is designed to be connected to the public utility (AC) power
line, the radio frequency voltage that is conducted back onto the AC power line on any frequency
or frequencies within the band 150 kHz to 30 MHz shall not exceed 250 microvolts (The limit
decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz). The limits at
specific frequency range is listed as follows:

Limits (dBpV)
Frequency Range (MHz)
Quasi-peak Average
0.15 to 0.50 66 to 56 56 to 46
0.50to 5 56 46
5to 30 60 50

Compliance with this provision shall be based on the measurement of the radio frequency
voltage between each power line (LINE and NEUTRAL) and ground at the power terminals.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due
EMI Test Receiver R&S ESCS30 847793/012 12/20/2004
LISN R&S ESH2-Z5 843285/010 12/15/2004
LISN EMCO 3825/2 9003-1628 07/25/2005

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

See test photographs attached in Appendix 1 for the actual connections between EUT and
support equipment.

TEST PROCEDURE
1. The EUT was placed on a table, which is 0.8m above ground plane.

2. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

3. Repeat above procedures until all frequency measured were complete.
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Date of Issue: September 23, 2004

TEST RESULTS

The initial step in collecting conducted data is a spectrum analyzer peak scan of the measurement
range. Significant peaks are then marked as shown on the following data page, and these signals
are then quasi-peaked.

Test Data

Operation Mode: TX +RX mode Test Date: September 20, 2004

Temperature: 25°C Tested by: Joan Liu

Humidity: 55% RH
Fre Q.P. AVG Q.P. AVG Q.P. AVG
(MI-;lz. ) Raw Raw Limit Limit Margin Margin Note

(dBuV) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.225 41.352 31.392 62.632 52.632 -21.280 -21.240 L1
0.191 42.305 25.995 63.993 53.993 -21.688 -27.998 L1
0.150 47.000 23.290 66.000 56.000 -19.000 -32.710 L1
0.447 28.059 23.129 56.931 46.931 -28.871 -23.801 L1
0.676 28.310 21.210 56.000 46.000 -27.690 -24.790 L1
0.901 30.430 23.300 56.000 46.000 -25.570 -22.700 L1
0.150 42.800 21.250 66.000 56.000 -23.200 -34.750 L2
0.223 43.025 28.775 62.706 52.706 -19.682 -23.932 L2
0.676 30.666 24.106 56.000 46.000 -25.334 -21.894 L2
0.901 32.032 26.292 56.000 46.000 -23.968 -19.708 L2
1.126 34.313 26.953 56.000 46.000 -21.687 -19.047 L2
7.384 19.307 9.867 60.000 50.000 -40.693 -40.133 L2
Note:

1. Measuring frequencies from 0.15 MHz to 30MHz.

2. The emissions measured in frequency range from 0.15 MHz to 30MHz were made with
an instrument using Quasi-peak detector and average detector.

3. “---"denotes the emission level was or more than 2dB below the Average limit

4. The IF bandwidth of SPA between 0.15MHz to 30MHz was 10kHz; the IF bandwidth of
Test Receiver between 0.15MHz to 30MHz was 9kHz,;

5. L1 = Line One (Live Line) / L2 = Line Two (Neutral Line)
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Test Plots
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APPENDIX 1
PHOTOGRPHS OF TEST SETUP

Radiated Emission Set up Photos

Page 131



m Compliance Certification Services Inc.
Report No: 40812001RP1 FCC ID: HEDWA6102X Date of Issue: September 23, 2004

=

Conducted Emission Set Up Photos
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